
 
 
 

 

1 | P a g e  
 
 

 

The Report of the Court Commissioner Appointed by 
Hon’ble NGT- Pune for Inspection of Industries at 
GIDC Sachin, Surat 
 

 

 

 

March-2016 

 



 
 
 

 

2 | P a g e  
 
 

 

Acknowledgement 

I am indeed thankful to Hon’ble NGT- west zone Pune for appointing me as the Court 
Commissioner vide its order dated 5th November, 2015 to examine the facts about the 
issues related to waste water disposal from Industries in GIDC Sachin, Surat   in the 
Application no 50/2015 (M.A. no 192/2015) and the review application no.25/2015 in 
the matter of The Human Animal Welfare Association v/s GPCB and others.  

I am also thankful to GPCB, GIDC and CETP authorities for providing me useful data   
while preparing this report. I am further thankful to my subordinates in CEE –
Ahmedabad for assisting me during preparation of this report. 

I have prepared this report keeping in view the ToR given by Hon’ble NGT.  This report 
contains details pertaining to CETPs, individual industries, waste water disposal in GIDC 
Sachin, photographs of the facilities provided by the units, some sample photographs 
correlated to various issues in this matter and finally observations and recommendations 
in order to resolve the issues of waste water disposal in this estate along with the actions 
to be taken by all concerned for each recommendation. 

                                                                                                                                                                                  
The recommendations contained in this report are based on the various aspects which 
includes discussions with the stakeholders, observations during various field visits and the 
analysis of the existing data collected from different sources. 

I am sure that this report will provide Hon’ble NGT, needed facts for issuance of 
appropriate directions to different stake holders in this case for inclusive enhancement 
of environment in GIDC Sachin at Surat. 

 

 

 

J.K. Vyas  

Court commissioner 

 

 



 
 
 

 

3 | P a g e  
 
 

 

Abbreviations: 

 

APCM: Air Pollution Control Measures  

BOD: Biological Oxygen Demand 

CC&A: Consolidated Consents and Authorization  

CETP: Common Effluent Treatment Plant 

COD: Chemical Oxygen Demand 

CPCB: Central Pollution Control Board: New Delhi 

CTE: Consent to Establish (NOC) 

CTO: Consent To Operate  

D&P: Dying and Printing 

EAR: Environmental Audit Report  

ECC: Environmental Clearance Certificate 

EMS: Environment Management System 

ETP: Effluent Treatment Plant  

GECL: Globe Enviro Care Limited (CETP at GIDC Sachin, Surat) 

GPCB: Gujarat Pollution Control Board 

HO: Head Office of GPCB at Gandhinagar 

NGT: National Green Tribunal 

O&M: Operation and Maintenance 



 
 
 

 

4 | P a g e  
 
 

 

RO: Regional Office of GPCB at Surat 

SEPPL: Saurashtra Enviro Projects Private Limited (TSDF-facility) 

SIEL: Sachin Infra Environment Ltd (CETP at GIDC Sachin, Surat) 

SCADA:  Supervisory Control and Data Acquisition. 

SEIAA: State Level Environment Impact Assessment Authority 

SWD: Storm Water Drain 

ToR: Terms of Reference 

VO: Vigilance Office of GPCB at Surat 

U/G: Under Ground 

ZLD: Zero Liquid Discharge 

 

 

 

 

 

 

 

 

 



 
 
 

 

5 | P a g e  
 
 

 

                                      Contents: 
 

Chapter(s)                                                                                                                       Page  

 

1. Terms of References (ToR)                                                                                            7                      

2. Background                                                                                                                   8                                   

 2.1 Geographical location                                                                                             8                                    

 2.2 Number and types of Industries                                                                               9 

 2.3 Major Raw materials and products of units in the estate                                     9 

 2.4 Water: Source, consumption and disposal of waste water                                10 

2.5 Power: sources and supply                                                                                      10  

 2.6 Manufacturing process of major D & P units in the estate                                 10 

 2.7 Types of Fuels used and APCM                                                                              12 

3. Environmental Infrastructure facilities in the Estate                                                13 

 3.1 CETPs:                                                                                                                        13                                    

3.2. The disposal system of CETPs                                                                                  15 

3.3 TSDF                                                                                                                             15 

4. Methodology of addressing the issues in GIDC Sachin                                         16                                    

5. Observations:                                                                                                              18 

6. Recommendations:                                                                                                    21                                   

References: 



 
 
 

 

6 | P a g e  
 
 

 

List of Annexure 

Annexure A:  

Page no 29 

Table showing List of Units in operation, their status of CC&A, CETP 

Membership, Disposal, Waste Water volume and the compliance  

 

Annexures B: 

Page no 30 

The Analysis reports of waste water, hand pump water and collected during 

site visit on 1st to 3rd February 2016 

Annexures C: 

Page no 31 

The Analysis reports of GIDC raw water supplied to units in GIDC Sachin 

collected during site visit on  3rd February 2016 

Annexures D: 

Page no 32  

The copy of mail sent to GPCB on 5th February, 2016 for necessary action 

against the units in GIDC Sachin  

Annexures E: 

Page no 33 

The Sample data collection form, CETP Membership Certificate and Current 

Industrial profile of the unit as seen on web portal of GPCB (XGN) 

Annexures F: 

Page no 34 

The attendance sheet and photographs indicating the presence of 

Stakeholders during meeting on 1/2/2016 

Annexures G: 

Page no 35 

The sample photographs of the units showing the arrangement done by 

them for discharge of effluents in to GIDC underground drain, flow meters for 

measurement of effluent 

Annexures H: 

Page no 36  

The sample photographs showing the system provided for primary treatment 

in some D&P units in GIDC Sachin  

Annexures I: 

Page no 37  

The sample photographs showing poor housekeeping, use of flexible pipe 

lines and discharge of water in SWD by D&P units in GIDC Sachin 

Annexures J: 

Page no 38  

The sample photographs showing final effluent discharge from CETPs and 

individual industries in GIDC Sachin to a point in to Unn Khadi leading to 

Mindhola 

Annexures K: 

Page no 39  

The photographs of CETP SIEL at GIDC Sachin  

Annexure L:  

Page no 40  

Adequacy certificate of SIEL  

Annexure M:  Adequacy certificate of GECL 



 
 
 

 

7 | P a g e  
 
 

 

Page no 41 

Annexure N: 

Page no 42   

Analysis report of sample collected from final discharge of effluents of both 

CETPs at channel of Unn Khadi in Village Gabheni 

Annexure O:  

Page no 43 

GPCB Site visit report dated 16/1/2016 

Annexure P: 

Page no 44 

Details provided by SIEL, GECL ,Colortex and GIDC  

 

Annexure Q: 

Page no 45 

The quality of treated effluent from SIEL and GECL 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 
 
 

 

8 | P a g e  
 
 

 

1. Terms of References (ToR) and Court Commissioner’s site Visit: 
 

As per the order dtd 5th November 2015 and further order dtd 21st January 2016 of 

Hon’ble NGT West Zone, Pune in M.A. no-192/2015 (Application no 50/2015 (WZ)) and 

review application no 25/2015 in the matter of The Human & Animal Welfare 

Association vs. GPCB and others and the letter no GPCB/CCA-SRT-C-346/- dated 

December 5th, 2015 of GPCB.   

The ToR were sent to GPCB and others on 16/12/2015.  

The broad Terms of Reference (ToR) for accomplishment of this task are as under: 

1. To find out the numbers of D&P (dying and printing) units in the cluster  

 

2. To check whether these units are members of respondent 4 i.e. CETP 

 

3. To identify and report about the numbers of outlets of the industries/units,  

 

4. To ascertain whether each industry/unit is internally connected to CETP through the 

underground drainage system.  

 

5. To check whether there are discharges of industrial effluent in open area/drain/nala, 

 

6. Based on the available data to comment about item (5) of Hon’ble NGT order dtd 5th 

November, 2015.  

 

 

 

 



 
 
 

 

9 | P a g e  
 
 

 

2. Background:  

2.1. Location and Meteorological condition:  

The city of Surat is located on the Southern part of Gujarat between 21 to 21.23 degree 

Northern latitude and 72.38 to 74.23 Eastern longitude. Sachin GIDC industrial estate is 

located in Palsana Taluka of Surat District of Gujarat. The annual mean Max 

temperature is 27.8 0 C and annual Mean Min temperature is 13.0 0 C but the highest 

temperature was recorded 45.7 0 C   in last year (Source: Weather zone) and average 

precipitation (1985-2014) of Palsana is 1387 mm.  

Surat is mainly known for its textiles, diamond cutting & processing industries. Nowadays, 

it is emerging as a potential hub for IT sector in Gujarat. Hajira and Magdalla Ports in the 

district provide logistic support to the industrial operations in the state with foreign 

countries. Sachin Industrial Estate has an area of 749.35 Ha, has 1557 plots and 2284 

units. Location of GIDC Sachin is shown as under in the map. 

(Source:  Brief Industrial Profile of Surat District, MSME- Development Institute 

Government of India) 

Table2.1: Connectivity of Sachin 

Facility Distance in Km 

Highway (NH/SH) 0.2 

Railway  3.5 

Air port 12.32 

Port 22.2 

 



 
 
 

 

10 | P a g e  
 
 

 

  

 

Figure: 2.1,  The map showing location of GIDC Sachin and other topographic features. 

2.2 Number and types of Industries in Sachin Industrial Estate: 

As per the mail dtd 18th February, 2016 from the chief officer Sachin Notified Area of 

GIDC Sachin, there are 2284 units in this estate involved in dying and printing, 

manufacturing chemicals and dyes, water jet, digital printing, yarn dying, embroidery, 

power looms and plastic out of which 70 are D & P, 46 chemicals, and rest of the units 

involved in yarn dying, power looms, water jet, and ancillary units in this GIDC.  

(Annexure P) 

 

North 

GIDC, Sachin 



 
 
 

 

11 | P a g e  
 
 

 

2.3 Major Raw materials and products of D&P units in the estate: 

The major raw materials used by the industries in this estate are grey cloth, dyes, water, 

soap, printing gum and other number of chemicals like caustic, formic acid, safoline, 

oxalic acid, hydro etc. 

The industries in the estate are involved in dying and printing of Art Silk  Fabrics.                                         

 2.4 Water: Source, consumption and disposal of waste water:  

Source: 

The water supply to the industries in the estate is by Notified Area Authority (NAA) 

situated in GIDC Sachin. In the event of inadequate water supply from the authority, 

the industries use water through tankers and bore wells.  

Consumption: 

The average water consumption in the D&P unit is in the range of 15 to 25 liters/meter of 

cloth processed and the average waste water generation is in the range of 10 to 20 

liters/meter of cloth processed. 

Disposal: 

The waste water from two CETPs and M/s Colortex is   disposed of through closed 

pipeline at Unn Khadi in Village Gabheni. 

2.5 Power: sources and supply:  

The power supply to the industries in the estate is from M/S Dakshin Gujarat Vij 

Company Ltd situated at Surat. 

 

 

 



 
 
 

 

12 | P a g e  
 
 

 

 2.6 Manufacturing process of major types of Dying and Printing units.  

The steps involved in the manufacturing process are washing of grey cloth, scouring in 

jet dying machine, treatment with oxalic acid for weight reduction, dying, stenter and 

thermosetting and finally finishing, folding and packing. 

Flow Chart of Manufacturing Process of Dyeing and Printing Industries 

 

 

 



 
 
 

 

13 | P a g e  
 
 

 

2.7 Types of Fuels used and APCM:  

Fuels: 

Earlier the industries were using natural gas (NG) as a fuel, which was supplied by 

Gujarat Gas Company Ltd. Now a days most of the industries use coal/lignite.   

Air Pollution Control Measures (APCM): 

The D&P units have provided multicyclones, bag filters as APCM for control of air 

pollution. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 
 
 

 

14 | P a g e  
 
 

 

 

3. Environmental Infrastructure facilities in the Estate:  

This estate is having two CETPs i. e. SIEL, GECL. There is a common ETP of Colortex for 

two industries which treats the waste water of two of their members only. 

3.1 CETP (s): 

Location of the CETPs in GIDC Sachin and Gujarat:  

 

A. Sachin Infra Environment Ltd. (SIEL) 

This CETP is for D&P units, it has 62 members all are textile processing units and 16 are 

closed. The capacity of CETP is 50 MLD but present load is 45.43 MLD as certified by 

SIEL  

GECL 



 
 
 

 

15 | P a g e  
 
 

 

Schedule I auditor “S N Patel Institute of Technology Research Centre” Umrakh, Bardoli, 

Surat in EAR April 2015 (Annexure M). 

All the members are in red category and are small and medium scale units .CETP has 

fixed inlet norms for their members. The CETP is to expand its capacity to further 30 MLD 

(ECC from SEIAA and CTE/NOC from GPCB is obtained) so the total capacity after 

expansion will be 80.00 MLD. CETP is prepared to accept the effluent from units in 

addition to their members. 

The trade effluent from the members is received through an underground pipe line. The 

treated effluent from CETP is discharged at Unn khadi through a pipe line which is 

installed by GIDC. The flow meters are provided by CETP at the inlet and outlet and 

online TOC meter is also installed which is required to be connected to GPCB offices at 

RO Surat and at Ho Gandhinagar. The sewage generated by individual units is disposed 

of through septic/soak pit system or through underground CETP drainage with the trade 

effluent. 

CETP generates sludge at a rate of 15 to 20 TPD and has taken membership of SEPPL a 

secured land fill site for disposal of this sludge as per SEPPL letter dtd 10/4/13 and is valid 

up to 9/4/18. 

SIEL has submitted a progress report to GPCB for up gradation of CETP on 1/2/2016 vide 

its letter no. SIEL/212/2015-16 on 16.02.2016. 

GPCB has granted CC&A to the CETP on 24/9/2014 and is valid up to 29/5/2020. 

Reference SIEL/212/2015-16 on 16.02.2016. 

(Annexure P) 

B. Globe Enviro Care Ltd (GECL):  

This CETP meant for chemical industries has the capacity to treat effluent up to 0.5 MLD 

(present load 0.2 MLD) and it has 46 members all in red category of which 37 are from 



 
 
 

 

16 | P a g e  
 
 

 

GIDC Sachin, 4 from Pandesara, 1 from Palsana, 1 from kosamba, 2 from Olpad and 1 

from Maroli. There are 42 members are in   small scale category, 3 in large and 1 in 

medium scale category. It has fixed inlet norms for their members. The CETP is to 

expand its capacity to further 0.5 MLD so the total capacity after expansion will be 1.00 

MLD.  The present load is 0.19362 MLD as per EAR April 2015 by Manmade Textile 

Research Association, Surat. 

(Annexure M) 

The CETP is not intending to accept effluent from other new units and to provide the 

underground drainage system for receiving trade effluent from their members. 

The CETP receives trade effluent from members through four dedicated tankers and has 

GPS and manifest system.  The treated effluent from CETP is discharged in to Unn khadi 

through a pipe line provided by GIDC and finally this waste water goes to the Arabian 

Sea. The sewage generated by individual units is disposed of through septic/soak pit 

system. CETP has provided flow meters at the inlet and outlet of CETP and TOC meter at 

the out let of CETP which is required to be connected to RO and HO of GPCB. 

CETP generates sludge up to 5.0 to 8.00 TPM and for disposal this sludge is sent to SEPPL 

a secured land fill site.  

GPCB has granted CC&A no AWH-46784 to the CETP on3/5/12 and is valid up to-

20/12/16. Reference: The GECL letter no GECL/CORR/01086/2015-16 dtd 16/2/16 

(Annexure P) 

C. Colortex The dye stuff company: 

This ETP is for chemicals and drugs manufacturing units, has the capacity of 0.1 MLD 

and treats the effluent from two units i.e. Colortex Industries Pvt.Ltd and CTX Lifesciences 

Pvt Ltd. It receives the effluent through drains. The treated effluent from ETP is 



 
 
 

 

17 | P a g e  
 
 

 

discharged in to Unn khadi through pipe line provided by GIDC and finally this waste 

water goes to the Arabian Sea. 

The ETP sends its sludge to SEPPL, to its own disposal facility and also for co processing in 

cement plants of M/S Ultra tech Cements, M/S Narmada Cements and M/S Gujarat 

Cement Works. 

GPCB has granted CC&A to both the units individually. 

Reference mail of Colortex mail dtd 17/2/16.  

(Annexure P) 

3.2 Disposal system of waste water from CETPs: 

As stated above the waste water after treatment from all the CETPs and ETP of M/S 

Colortex Industries is discharged in to underground drainage system of GIDC and sent 

to Unn khadi for final disposal at Arabian Sea. 

3.3. Treatment Storage and Disposal Facility (TSDF):  

There is no TSDF site in GIDC estate. The facility at village Gabheni is closed since long so 

CETPs and ETP send their hazardous waste at SEPPL, Dist. Kutch. 

 

 

 

 

 

 

 



 
 
 

 

18 | P a g e  
 
 

 

 

 

4. Methodology of addressing the issues in GIDC Sachin: 

In order to find out the facts required by Hon’ble NGT, the site at GIDC Sachin was 

visited by me on 1/2/16 and continued up to 3/2/16 in the first phase.  A meeting was 

convened with all the stakeholders in the office of GIDC at Sachin on 1/2/16. The details 

showing representatives who attended this meeting are as per (Annexure F). 

During this meeting the complainant raised the following issues;  

(a) Lack of plantation within the industrial premises, 

(b) Use of water through sources other than GIDC by D&P units,  

(c)  Memberships of all D&P units for SIEL CETP and  

(d) Unauthorized disposal of waste water at some places in GIDC Sachin. 

In response to the above, the representatives of SIEL informed that;  

(a) Individual units are planting trees within their premises as per the availability of 

space in their units,  

(b) When GIDC is unable to supply the water to the units in the event of no supply of 

water in the canal, units use water through tankers, this was confirmed by 

representatives of GIDC present in the meeting,  

(c) The representatives of CETP informed that all the units of D&P are the members of 

SIEL and  

(d) Now there are no unauthorized effluent disposal issues from D&P units as the 

underground drainage system is in place for D&P units and is functional. The 

representatives further stated that there are instances of waste water flow in some of 



 
 
 

 

19 | P a g e  
 
 

 

the areas of GIDC Sachin and which may be due to sewage or trade effluent from 

some other industries in GIDC Sachin.  

The second phase of the monitoring was carried out from   22/2/16 to 25/2/16. The 

remaining details as required by Hon’ble NGT as per the orders dtd 5/11/15 and 21/1/16 

were collected during these visits and are summarized in table as per the (Annexure-A). 

The details about CETP membership, waste water disposal,  CC&A, number of out lets 

and the quality of trade effluent after treatment of individual units are  summarized in 

the  Tabular form and attached as (Annexure-A). 

The list of closed members of SIEL as per the GPCB/SIEL letters and as found during visit is 

as under. 

Sr. No  Company Name 
1 Venus Fibers Ltd. 
2 Murlidhar Threads 
3 Rudraa Digital Solutions 
4 S.M. Digital 
5 Shruti Fashions Pvt. Ltd. 
6 Rangoli Tuxturisers P. Ltd. 
7 Glorry Processors LPP 
8 Priyadarshni Synthetics Ltd. 
9 Soni silk Mills  

10 Adarsh textile Mills 
11 Zenitex Private Ltd. 
12 Venus lifestyle 
13 Chandra Dyg. & Ptg. Mills Pvt. Ltd. 
14 Archana Dyg. & Ptg. Pvt. Ltd. 
15 Utsav Silk Mills 
16 Manila Processors Pvt.Ltd. 
17 Vitrag Dyg. & Ptg. 

 

 

 



 
 
 

 

20 | P a g e  
 
 

 

 

 

5. Observations:  

The concluding observations for both the phases of monitoring are as under;   

• There are 62 D&P units in GIDC Sachin-Surat. Their names locations and other 

details are as per (Annexure A). 

•  All 62 units are the members of CETP, SIEL as shown in the (Annexure A). 

• All D&P units are internally connected to the U/G drainage system of CETP for 

disposal and further treatment in CETP (Annexure A). 

• As shown in the table at annexure all the units of D&P have single outlet for 

disposal of their trade waste (Annexure A). 

• After the stakeholders meeting various sites are visited, as observed during this 

visit from 1st to 3rd February, 2016, there is a flow/discharge of colored water in 

the SWD of GIDC Sachin at some places. The discharges of waste water were 

seen in areas like;  

• The place opposite to M/s Harish Chemicals at Rajkamal Cross road. 

• Near M/s Vishwaprem Dying and printing unit. The analysis report of the 

sample of water flowing at this place collected during visit on 1st February, 

2016 show that this waste water   is contaminated.                    

• Near Government school behind village Gabheni and crematorium. The 

analysis report of the sample of water flowing at this place collected during 

visit on 1st February, 2016   shows that this waste water   is contaminated. 

•  Waste water flowing in the storm water drain situated opposite to M/s R.D 

dying and Printing Mills pvt Ltd. The analysis report of the sample of water 

flowing at this place collected during visit on 2nd February, 2016   shows that 

this waste water   is slightly acidic and also contaminated. 



 
 
 

 

21 | P a g e  
 
 

 

• The analysis report of the hand pump water sample collected during visit on 

1st February, 2016 situated at village Gabhani near Crematorium indicates 

that the quality of water is unfit for the purpose of drinking, however the 

villagers informed during discussion that this hand pump water is not used by 

them for the purpose of drinking.  

The quality of raw water supplied to the industries by GIDC appears to be 

very good as seen from analysis report. (Annexure B colly) 

• There is no separate drainage network for collection, treatment and disposal  

of sewage in GIDC Sachin, the quantity of which is estimated at 

approximately 3.00 MLD as per the RO Surat of GPCB visit report dtd 16/1/16. 

(Annexure O) 

• The D&P units were visited to find out the facts of waste water disposal, of 

which some  were found discharging waste water outside their premises in to 

the GIDC storm water drain the details of which were sent to GPCB for further 

action  through mail dtd 5/2/16 to GPCB. (Annexure  D) 

• In addition to dying/ printing (textiles) and chemical units, there are other 

industries within the estates involved in yarn dying ,digital printing, water Jet 

dying, embroidery, power looms etc. who are not connected to any CETP and 

therefore may  discharge its waste water in to the GIDC storm water drain. 

• Housekeeping in most of the D&P units is required to be improved. 

• Recordkeeping system for CC&A, membership of CETP, use of chemicals, 

industry profile on XGN is unsatisfactory. 

• Most of the individual D&P units have provided a collection tank and screen 

as primary ETP. There is no proper and adequate nomenclature to the ETP 

system and at the places where flow meters are installed and places from 

where the waste water is sent to CETP. 

• Use of flexible pipes observed at different places in the premises of the units. 

• Environment related matter is being looked after by non-technical persons.  



 
 
 

 

22 | P a g e  
 
 

 

• Flow meters have been provided by D&P units to record the flow of waste 

water in to CETP, this shall be linked to the SCADA system of CETP and also to 

GPCB-R.O/H.O.  for monitoring 

• The system of raw water collection through tankers by the industries/units is 

unsafe as it is done through number of flexible pipes instead the fixed pipe 

lines. 

• In many units there are holes in their compound walls creating a doubt of 

unauthorized waste water disposal all these holes are required to be plugged 

by them with immediate effect and GPCB to ensure this. 

• It is felt that the problem of disposal of effluent in the estate may not be 

entirely due to the D&P units alone as SIEL has already established an 

underground drainage system for collection of effluent from their member 

units (i.e. D&P units) for further treatment in the CETP. There are chemical, 

digital printing, water jet dying, yarn dying, embroidery, plastic and some 

engineering units in this estate who generate trade and sewage and thus may 

discharge this effluent in the GIDC drain. 

• The quality of treated effluent from SIEL and GECL are not achieving the norms 

decided by GPCB.(Annexure Q) hence both the CETPs are required to be 

upgraded at the earliest to achieve the GPCB norms.  

• There is a lack of plantation within the units and also in the entire estate as a 

whole. 

• The roads in the entire estate are in poor condition and so causes fugitive 

emission and air pollution to reduce dust emission and air pollution. 

 

 

 

 



 
 
 

 

23 | P a g e  
 
 

 

 

 

6. Recommendations/Suggestions:  

In order to address and resolve the issues related to the unauthorized disposal of 

effluent in GIDC Sachin and the pollution in Unn Khadi following actions are required to 

be executed by various stakeholders at the earliest: 

1. All the units in the GIDC Sachin shall drastically improve their housekeeping, create 

free space and carry out plantation as per GPCB norms.  

(Action: All units) 

2. All the pipelines within the individual units or CETP premises shall be fixed, in other 

words there shall be no flexible/loose/temporary connections. Dosing of 

chemicals/nutrients required for treatment in both the CETPs shall be done through 

metering pump mechanism only. All leakages/spillages within the industrial and CETPs 

premises shall be immediately plugged and in case of accidental leakages/spillages it 

shall be diverted to CETP collection tank for subsequent treatment.  

(Action: All units and all CETPs)   

3. All the dyeing and printing units and chemical units in the estate who are members of 

CETP SIEL and GECL respectively shall continue to be members of their respective CETPs 

.Rest of the units shall approach SIEL/GECL for membership.  

(Action: All units) 

4. GPCB shall dedicate a team through its V O –Surat and R O- Surat individually to 

closely monitor units in GIDC Sachin during day and night hours. The facts about erring 

units be immediately reported to HO GPCB who shall take strictest possible actions 



 
 
 

 

24 | P a g e  
 
 

 

against them forthwith. The team from H O Gandhinagar may also pay occasional visits 

to GIDC Sachin and take necessary actions based on the observations.  

(Action: GPCB) 

5. There shall be no movement of tankers within GIDC Sachin from any industry or for 

any industry or for any purposes receiving the effluent from member industries of GECL 

to CETP for further treatment from 6.00 pm to 7. 00 am. Next morning. The day time 

movement of all tankers shall be only under GPS system attached to GPCB and GECL 

server (Action: GECL and their members). 24 hrs. Security shall be established to 

regulate the movement of tankers. 

(Action: ALL Industries/ CETPs) 

6. It is learnt that there are more than two gates in the entire estate and this makes 

difficult for the agencies i.e.  CETP authorities and regulatory authorities to keep watch 

on unauthorized movement of tankers carrying untreated effluents with in and also from 

other industrial area nearby. It is therefore recommended that only one gate after 

discussion with SIEL, GECL, GPCB and GIDC shall be decided and declared for 

movement of tankers in GIDC Sachin.  

(Action; SIEL, GECL, GPCB and GIDC) 

7. All the industries/units are required to keep all legal records at their industrial sites so 

that these documents are easily available to the enforcing agencies during monitoring. 

(Action: All units) 

8. All the industries /units shall immediately nominate a duly qualified and experienced 

person in the field of environment to look after O&M of their EMS and all other activities 

related to environment and inform GPCB in this regard.  

(Action: All units) 



 
 
 

 

25 | P a g e  
 
 

 

9. The system for collection of raw water by individual units at their locations through 

tankers to be made more safe and permeant by installation of a fixed piping system as 

at present this water is collected through flexible hose pipes which are always lying 

outside the industrial premises protruding through their compound wall.   

(Action: All units)   

10. SIEL and GECL shall form a team having representatives of GIDC, GPCB to regularly 

monitor the area (even during odd hours) and all vulnerable places to check 

unauthorized waste water disposal. GPCB shall take immediate actions against all the 

defaulters as per the provisions of the W.A.-74 in case of violation by any industry.  

(Action: SIEL, GECL and Colortex CETP, GIDC and GPCB).  

11. CCTV cameras shall be installed at all gates and other sensitive areas in consultation 

with GPCB with display facilities at GPCB RO & VO -Surat and Head office and also at 

all  CETPs to keep close watch on the movement of unauthorized waste water disposal 

and report to GPCB about the erring units. GPCB shall take immediate actions against 

the defaulters.  

(Action: SIEL, GECL and Colortex CETP in consultation with GIDC and GPCB)  

12. If a unit is attracting provisions of the Environment Audit, the concerned auditor 

during their visits shall report to GPCB for stern action about the violation regarding 

unthorised waste water disposal by units. 

(Action: concerned auditors, GPCB) 

13. The Individual Industries and CETP authorities have stated that it is  possible to reuse 

the effluent from dying section of textiles into the printing section for blanket and screen 

washing, colored drums washing etc. up to 70% and some units have implemented this 

system. This system be replicated for all other units as well, as it will reduce the quantity 

of waste water generation and subsequently the load on CETP (SIEL).  



 
 
 

 

26 | P a g e  
 
 

 

(Action: All D&P units in consultation with GPCB, SIEL)   

14. SIEL, GECL and Colortex shall strictly maintain the inlet norms fixed by GPCB for 

efficient running of the CETP/ETP and ensure that the quality of effluent after treatment 

from their CETPs/ETP is always as per the tolerance limit prescribed by GPCB.Both CETPs 

shall immediately get the approval from all enforcing agencies for upgradation of  

(Action: SIEL, GECL and Colortex CETP) 

15. SIEL, GECL and Colortex shall install on line pH and TOC meter with SCADA system at 

the out let of their CETP/ETP for ensuring the quality of treated waste water as per GPCB 

norms and this shall be connected to GPCB server at RO Surat and HO Gandhinagar for 

online monitoring and subsequent corrective actions by GPCB. 

(Action: SIEL, GECL, Colortex ETP and GPCB) 

16. SIEL, GECL shall ask all his member units to provide magnetic flow meters with 

recorder, to record the quantity of effluent reused and discharged by units in to CETP 

shall be monitored through GPRS and SCADA system at CETP. 

(Action: SIEL, GECL and Colortex) 

17. The units are required to provide within their industrial premises, sludge collection, 

storage and disposal system in accordance with the provisions of   H.W. (MHTM) Rules-

2008 and subsequent amendment thereafter. The sludge from the individual industries 

be collected by SIEL and GECL both from their respective members and strictly handled 

as per the provisions of HWMH Rules - (2008) and subsequent amendment thereafter 

and sent to a TSDF site having valid CC&A of GPCB. 

(Action: all units in GIDC Sachin, CETPs) 

18. The over flow if any from the septic tank /soak pit system of the units shall be 

diverted to the U/G drainage system of SIEL. 



 
 
 

 

27 | P a g e  
 
 

 

(Action: all units in GIDC Sachin) 

19. RO and VO of GPCB Surat region, shall keep a close watch on all ZLD units who are 

not supposed to dispose of their waste water. 

(Action: GPCB) 

20. GECL may also consider to provide an underground drainage system for collection 

of the waste water from all their member units to CETP and until then, CETP shall use 

GPS, manifest as well as SCADA system with links to GPCB and CETP for its collection 

system of receiving effluent through tankers to ensure that there is no unauthorized 

disposal. 

(Action GECL, GPCB)  

21. All the CETPs shall be strictly operated and maintained as per the guidelines 

developed by CPCB for management, operation and maintenance of CETPs.  

(Action: SIEL, GECL) 

22. All CETPs shall carry out performance evaluation of their CETPs from a recognized 

institute like IIT/ NEERI etc. and submit the reports to GPCB for suitable actions. GPCB 

may issue time specific directions to CETPs if any in the matter.  

(Action: SIEL, GECL and Colortex CETP and GPCB) 

23. All other industries like digital printing, water jet dying, yarn dying, embroidery, 

plastic and some engineering units must provide adequate financial support and 

contribute for provision of a sound system for collection, treatment and safe disposal of 

sewage and trade waste from their units.  

(All concerned units as stated above) 



 
 
 

 

28 | P a g e  
 
 

 

24. All units in GIDC Sachin shall handle their waste as per the Hazardous Waste 

(Management Handling and Trans boundary Movement)-Rules 2008 and subsequent 

amendments in this Rule thereafter. 

(Action: All units)   

25. The permission given to the units for observing ZLD for their trade waste may be 

reviewed by GPCB, instead these units be directed to treat their trade waste and 

sewage as per CETP inlet norms and then discharge in to CETP: GECL for further 

treatment. This will minimize the possibility of unauthorized waste water disposal in this 

area. 

(Action: All units having ZLD facility, GPCB) 

26. All individual industries (D&P and chemical units) shall strengthen their primary 

effluent treatment system so as to meet CETP inlet norms prescribed in the ECC dtd 22nd 

Julu,2013 by SEIAA (or the subsequent amendments made by GPCB in this regard )to 

CETP. 

(Action: All units and CETPs)   

27. GIDC, SIEL, GECL and all other units in the estate shall go for massive plantation at all 

possible places.  

(Action: All units and CETPs)    

28. GIDC, through a separate STP/CETP shall arrange for collection, treatment and 

scientific disposal of sewage and trade effluent from all the units (other than D&P and 

chemical industries) i.e. digital printing, water jet dying, yarn dying, embroidery, plastic 

and some engineering units in this estate who generate trade and sewage and thus 

may discharge this effluent in the GIDC drain causing pollution.  

(Action GIDC in consultation with GPCB, concerned individual industries) 



 
 
 

 

29 | P a g e  
 
 

 

29. Till the above arrangement is done, SIEL and GECL shall immediately explore in 

consultation with GPCB, to accommodate sewage generated from their member units 

for treatment in to CETP because the mails dtd 16/2/16 from both CETPs indicate that 

there is spare capacity available for this purpose for treatment of sewage in to their 

CETPs and as this will stop the unauthorized disposal of sewage on the surface and in to 

open drainage and  will further help CETPs to achieve the quality of treated effluent 

from CETPs as per GPCB norms.  

(Action: SIEL and GECL in consultation with GIDC and GPCB)  

30. A health care unit shall be established in the estate for regular health checkup and 

treatment of all workers and employers of the units in GIDC Sachin.  

(Action: SIEL, GECL and GIDC) 

31. All concerned i.e. all CETPs, GIDC and individual industries are required to be 

regularly exposed to awareness, capacity building and training programs in the field of 

environmental pollution control to ensure better compliance for all the environmental 

pollution control laws and overall improvement in the environment.  

(Action: All individual industries, SIEL, GECL and Colortex CETP, GIDC and GPCB) 

32. It is gathered that SIEL, GECL and Colortex have set up a company i.e. Gabheni Eco 

channel Private Limited to lay a pipeline for conveyance of the discharge of treated 

effluent of GIDC Sachin at Unn Khadi and proposal for laying a new pipeline from GIDC 

Sachin to Unn Khadi is submitted to GIDC Gandhinagar on 2nd July 2015 for 

consideration. Hon’ble NGT may issuer directions to GIDC and all other concerned 

department of the government to clear this proposal at the earliest after considering all 

issues related to environmental impacts and mitigation measures. 

(Action: GIDC and other related govt. departments)  



 
 
 

 

30 | P a g e  
 
 

 

33. GPCB shall grant CTE/CC&A to the concerned units in GIDC Sachin only after 

ensuring its membership at respective CETPs. 

(Action: GPCB)   

34. All industries, CETP operators in GIDC Sachin shall arrange for collection/segregation 

and safe disposal of municipal solid waste generated in their premises as per the 

provision of MSW Rules-2000 and its subsequent amendment thereafter. 

(Action: All units and CETPs)   

35. The sludge generated from CETPs and individual industries may be used after 

preprocessing for coprocessing in Cement/Steel/Power Plants. It shall be explored to 

use this sludge as one of the raw material for manufacturing building materials. 

 (Action: All units and CETPs) 

36. Finally it imperative for the industries, CETP operators and all others concerned in this 

matter to; 

a) Raise their moral and commitment towards superior compliance for all 

environmental regulations, 

b) Stay disciplined and avoid NIMBY (Not in My Back Yard) attitude, 

c) Follow the system and NOT A ONE PERSONS POLICY, 

Because we all; as citizens of India, are duty bound to provide our future generations a 

“pollution free environment.” 

 

 

 

 

 



 
 
 

 

31 | P a g e  
 
 

 

 

 

 

 

 

 

 

 

References: 

a) The letter no SIEL/231/15-16 dtd 8/2/16 and 16/2/16 of SIEL Sachin. 

b) The inspection report dtd 16/1/16 of GPCB 

c)  The GIDC (Sachin Notified Area) mail dtd 18/2/16 

d) The GECL letter no GECL/CORR/01086/2015-16 dtd 16/2/16 

e) The Colortex mail dtd 17/2/16. 

f.) Brief Industry profile of Surat by MSME development Institute Ahmedabad, GoI 

 

 

 

 

 

 

 



 
 
 

 

32 | P a g e  
 
 

 

 

 

 

 

 

 

 

 

 

Annexure A 

Table showing List of Units in operation, their status of CC&A, 

CETP Membership, Disposal, Waste Water volume and the 

compliance  

 

 



 
 
 

 

33 | P a g e  
 
 

 

 

 

 
Sr. No.  Names & Location of the Dying and Printing Units visited in 

GIDC Sachin. 
Date of 
visit/producti
on status 
during visit 

Whether 

CC&A 

is 
Granted 

(Yes/No) 

Whet
her 
Unit 
is a 
Memb
er of 
CETP 
(SIEL) 
(Yes/
No) 

Num
ber of 
Outle
ts of 
trade 
efflue
nt 

From 
the 

Unit 

Whether 
Unit is 
Connecte
d to 
Undergro
und 
drainage 
System of 
CETP 
(SIEL) 
(Yes/No) 

Wastewater 
Volume 
from Unit in 
(m3/day) as 
per 

CC&A/Ind.pr
ofile (GPCB- 
XGN)/CETP 
certificate 

Whether Unit is 
achieving GPCB 
noms for its effluent 
(Yes/No) 

1  Aastha Fashions Pvt.Ltd, -20480, 

702, Phase No :ROAD  NO.7,PLOT NO.702,ROAD 
NO.7,,G.I.D.C.,SACHIN,sachin- 

394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

23-02-
2016/In 
operation 

Yes  Yes  1  Yes  435  Yes (Except TDS) 

2  Aditi Silk Mills Pvt.Ltd, -20488, 

8102, Phase No :ROAD  NO.2,PLOT NO.8102,ROAD 
NO.2,,G.I.D.C.,SACHIN,sachin- 

394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

22/2/16/in 
operation 

Yes  Yes  1  Yes  250  Yes (Except TDS) 

3  Amit Poly Prints Pvt.Ltd, 

703, Phase No :ROAD  NO.7,PLOT NO.703,ROAD 
NO.7,,G.I.D.C.,SACHIN,sachin- 

394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

23-02-
2016/In 
operation 

Yes  Yes  1  Yes  260  Yes (Except TDS) 

4  Aklavya Industries Pvt.Ltd, -24915, 

2429, Phase No :ROAD  NO.24,PLOT NO.2429,ROAD 
NO.24,,G.I.D.C.,SACHIN,sachin-394230,Taluka : 
Chorasi,District : surat, GIDC : Sachin 

02-02-
2016/In 
operation 

Yes  Yes  1  Yes  1113  Yes (Except TDS) 

5  Armaan Industries Pvt.Ltd(Old-Sangam Creations(P)ltd,)  -20532,

714, Phase No :ROAD  NO.7,PLOT NO.714,ROAD 
NO.7,,G.I.D.C.,SACHIN,sachin- 

394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

23-02-
2016/In 
operation 

Yes  Yes  1  Yes  448.500 
(>CC&A 
Norms as 
per XGN 
Industry 
Profile) 

Yes (Except TDS) 



 
 
 

 

34 | P a g e  
 
 

 

6  M/s. Asian Dyeing & Printing Mills Pvt.Ltd 

801, Phase No :ROAD  NO.2,PLOT NO.801,ROAD 
NO.2,,G.I.D.C.,SACHIN,sachin- 

394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

22-02-
2016/In 
operation 

Yes  Yes  1  Yes  430  Yes 

7  Baid Narrow FAB Pvt.Ltd 

7102, Phase No :ROAD  NO.71,PLOT NO.7102,ROAD 
NO.71,,G.I.D.C.,SACHIN,sachin-394230,Taluka : 
Chorasi,District : surat, GIDC : Sachin 

24-02-
2016/In 
operation 

Yes  Yes  1  Yes  20  Yes (Except colour) 

8  Devi Processors Pvt.Ltd, 

804/B, Phase No :ROAD  NO.2,PLOT NO.804/B,ROAD 
NO.2,,G.I.D.C.,SACHIN,sachin-394230,Taluka : 
Chorasi,District : surat, GIDC : Sachin 

23-02-
2016/In 
operation 

Yes  Yes  1  Yes  460  Yes (Except 
TDS & 
Sulphides) 

9 Deepmala Dyg.  & Ptg. Mills Pvt.Ltd(Old-Neminath Fabrics Pvt.Ltd. ) 

810/1,ROAD NO 2,G.I.D.C.SACHIN,sachin-394230,Taluka : 
Chorasi,District : surat, GIDC : Sachin 

01-02-
2016/In 
operation 

Yes Yes 1 Yes 195 Yes (Except 
TDS) 

10 Esspee Industries (Guj) Ltd.(Old  Manish Prints Pvt.Ltd,)-20681 

251, Phase No :ROAD  NO.2,PLOT NO.8102,ROAD 
NO.2,,G.I.D.C.,SACHIN,sachin- 

394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

01-02-
2016/In 
operation 

Yes Yes 1 Yes 900(>CC&A 
Norms as per 
XGN 
Industry 
Profile) 

Yes (Except 
TDS) 

11 M/s. Ginza Industries.Ltd, 

362, Phase No :ROAD  NO.2,PLOT NO.362,ROAD 
NO.3,,G.I.D.C.,SACHIN,sachin- 

394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

24-02-
2016/In 
operation 

Yes Yes 1 Yes 755 Yes (Except 
TDS) 



 
 
 

 

35 | P a g e  
 
 

 

12 Gokul  Texprints Pvt. Ltd(Old  - Gomti  processors Ltd.), 

A-1/241/242/243, Phase No :ROAD  NO.2,PLOT NO.A-
1/241/242/243,ROAD NO.2,,G.I.D.C.,SACHIN,sachin-394230,Taluka : 
Chorasi,District : surat, GIDC : Sachin 

23-02-16 Applied to 

GPCB 

Yes 1 Yes 240  as per 
CETP 

closed during 
visit 

13 M/s. Gopal Krishna Prints(Old - Adinath Dyeing and Printing)-20732, 

8202/1, Phase No :ROAD  NO.8,PLOT NO.8202/1,ROAD 
NO.8,,G.I.D.C.,SACHIN,sachin-394230,Taluka : Chorasi,District : 
surat, GIDC : Sachin 

24-02-
2016/In 
operation 

Yes Yes 1 Yes 120 closed during 
visit 

14 Hi-Choice Processors Pvt.Ltd, -20790, 

264-265,ROAD NO 2,PLOT NO.264-265,ROAD NO 
2,G.I.D.C.,SACHIN,sachin- 

394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

22/2/16/I
n 
operation 

Yes Yes 1 Yes 477 Yes 

15 Hindustan Dyeing And Printing Mills (P).Ltd, -31451, 

PLOT NO.2411/1, ROAD  NO.2,,G.I.D.C.,SACHIN,sachin-
394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

1/2/16/In 
operation 

Yes Yes 1 Yes 200 Yes except 
TDS 

16 Jay Tulsi Tex Prints Pvt.Ltd, (Old - Bajaj Fashion Pvt. Ltd.) 

806/1, Phase No :ROAD  NO.2,PLOT NO.806/1,ROAD 
NO.2,,G.I.D.C.,SACHIN,sachin-394230,Taluka : Chorasi,District : 
surat, GIDC : Sachin 

23/2/16/I
n 
operation 

Yes Yes 1 Yes 575(>CC&A 
Norms as per 
XGN 
Industry 
Profile) 

Yes (Except 
TDS) 



 
 
 

 

36 | P a g e  
 
 

 

17 Jay Jinendra Prints Pvt.Ltd, 

826, Phase No :ROAD  NO.8,PLOT NO.826,ROAD 
NO.3,,G.I.D.C.,SACHIN,sachin- 

394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

2/2/16/In 
operation 

Yes Yes 1 Yes 335 Yes (Except 
TDS) 

18 Jay Santoshi Tex Prints Pvt.Ltd, 

259-261, Phase No :ROAD  NO.2,PLOT NO.259-261,ROAD 
NO.2,,G.I.D.C.,SACHIN,sachin-394230,Taluka : Chorasi,District : 
surat, GIDC : Sachin 

22-02-
2016/In 
operation 

Yes Yes 1 Yes 370 Yes (Except 
TDS) 

19 Kashis Silk Mills Pvt.Ltd, - 20871 

804, Phase No :ROAD  NO.2,PLOT NO.804,ROAD 
NO.2,,G.I.D.C.,SACHIN,sachin- 

394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

23/2/16/I
n 
operation 

Yes Yes 1 Yes 423 Yes (Except 
TDS) 

20 Kirtida Silk Mills 

435, Phase No :ROAD  NO.4,PLOT NO.435,ROAD 
NO.4,,G.I.D.C.,SACHIN,sachin- 

394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

2/2/16/In 
operation 

Yes Yes 1 Yes 300 Yes (Except 
Colour 

& TDS) 

21 Kusum Silk Mills Pvt.Ltd, - 20895 

290/2,Phase No :ROAD  NO.2,PLOT NO.290/2,ROAD 
NO.2,G.I.D.C.,SACHIN,sachin- 

394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

22/2/16/I
n 
operation 

Yes Yes 1 Yes 710 Yes (Except 
TDS) 



 
 
 

 

37 | P a g e  
 
 

 

22 M/s Murlidhar Threads, Plot no-351/1&351/2, Sachin 23/2/16 
in 
operation 

Yes No,as it is

ZLD unit 

N.A. N.A. N.A. N.A. 

23 Minakshi Fashions Pvt.Ltd, - 20969 

A-1/244,245,,Phase No : Road No.2,PLOT NO.A-
1/244,245,G.I.D.C.,SACHIN,sachin- 

394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

23/2/16/I
n 
operation 

Yes Yes 1 Yes 90 Yes (Except 
TDS) 

24 Prafful Industries Pvt.Ltd, - 21084 

507,,Phase No : Road No.82,PLOT NO.507,G.I.D.C.,SACHIN,sachin-
394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

2/2/16/In 
operation 

Yes Yes 1-but 
there is 
a plain 
water 
dischar
ge out  
side 
ind.pre
mi ses 

Yes 1325 Yes (Except 
TDS 

& colour) 

25 Pushpanjali Dyeing & Printing Mlls Pvt.Ltd, 

5534,,Phase No : Road No.55,PLOT 
NO.5534,G.I.D.C.,SACHIN,sachin- 

394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

3/2/16/In 
operation 

Yes Yes 1 Yes 231 Yes 

26 Rajhans Silk Mlls Pvt.Ltd, - 21137 

278,Phase No : Road No.2  PLOT NO.278,G.I.D.C.,SACHIN,sachin-
394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

22-02-
2016/In 
operation 

Yes Yes 1 Yes 175 Yes 



 
 
 

 

38 | P a g e  
 
 

 

27 Rameshwar Textile Mlls Ltd, 

827,,Phase No : Road No.8,PLOT NO.827,G.I.D.C.,SACHIN,sachin-
394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

2/2/16/In 
operation 

Yes Yes 1 Yes 190 Yes (Except 
TDS) 

28 Rivaa Exports Limited, - 21184 

803/1,Phase No : Road No.2,PLOT 
NO.803/1,G.I.D.C.,SACHIN,sachin- 

394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

22/2/16/I
n 
operation 

Yes Yes 1 Yes 800 Yes (Except 
TDS) 

29 Rita Dyg.  and Ptg. Mills Pvt.Ltd  - 21183 

C-1-B-7108-7110-7112,Phase No : Road No.71,PLOT NO.C-1-B-7108-
7110- 

7112,G.I.D.C.,SACHIN,sachin-394230,Taluka : Chorasi,District : surat, 
GIDC : Sachin 

24/2/16/I
n 
operation 

Yes Yes 1 Yes 625 Yes (Except 
TDS) 

30 R.D.Dyg. And Ptg. Mills Pvt.Ltd, - 21114 

365,Phase No : Road No.3,PLOT NO.365,G.I.D.C.,SACHIN,sachin-
394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

24/2/16/I
n 
operation 

Yes Yes 1 Yes 850 Yes (Except 
TDS, 

COD  & 
BOD)-non 
compliance 

31 Rudraksh Synthetic Pvt.Ltd.(Old Name- Nagina Processors Pvt. Ltd.), - 
31110 

5535,Phase No : Road No.55,PLOT 
NO.5535,G.I.D.C.,SACHIN,sachin- 

394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

3/2/16/In 
operation 

Yes Yes 1 Yes 270 Yes (Except 
TDS) 



 
 
 

 

39 | P a g e  
 
 

 

32 Sanjoo Dyeing & Printing Pvt.Ltd.(Formerly:Maya Creations)-20957 

8108/01,Phase No : Road No.2,PLOT 
NO.8108/01,G.I.D.C.,SACHIN,sachin- 

394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

22/2/16/I
n 
operation 

Yes Yes 1 Yes 220 Yes 

33 Sanjoo Prints Pvt.Ltd.(Formerly:Maya Creations)-21230 

291,Phase No : Road No.2,PLOT NO.291,G.I.D.C.,SACHIN,sachin-
394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

22/2/16/I
n 
operation 

Yes Yes 1 Yes 87 Yes 

34 Sachin Dyg.  And Ptg.Mills Pvt.Ltd-21203 

269,Phase No : Road No.2,PLOT NO.269,G.I.D.C.,SACHIN,sachin-
394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

22/2/16/I
n 
operation 

Yes Yes 1 Yes 800 Yes (Except 
TDS) 

35 Sankalp Dyg.  And Ptg.Mills Pvt.Ltd-21231 

268,Phase No : Road No.2,PLOT NO.268,G.I.D.C.,SACHIN,sachin-
394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

2/2/16 
/In 
operation 

Yes Yes 1 Yes 540 Yes (Except 
TDS) 

36 Shan Textiles Pvt.Ltd. 

8205,Phase No : Road No.82,PLOT 
NO.8205,G.I.D.C.,SACHIN,sachin- 

394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

23-02-
2016 /In 
operation 

Yes Yes 1 Yes-part of 
the drainage 
passes out 
side their 
premises  but 
there was no 
over flow 
during visit 

330 Yes (Except 
TDS & 
Colour) 



 
 
 

 

40 | P a g e  
 
 

 

37 Shilpa Dyg.And Ptg.Mills Pvt.Ltd-21270 

438,Phase No : Road No.4,PLOT NO.438,G.I.D.C.,SACHIN,sachin-
394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

2/2/16 
closed 
during 
visit 

Yes Yes 1 Yes 1125 Yes (Except 
TDS) 

38 Shree Hajarimal Dyeing & Printing Mills (Old-Tirupati Poly Fab 
Pvt.Ltd) - 21354 

438,Phase No : Road No.4,PLOT NO.438,G.I.D.C.,SACHIN,sachin-
394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

2/2/16 
/In 
operation 

Yes Yes 1 Yes 750 Yes (Except 
TDS Very 
High) 

39 Shree Balaji Dyeing & Printing Mills (Sakshi Yarn Dyeing) 

2421/B,Phase No : Road No.2,PLOT 
NO.2421/B,G.I.D.C.,SACHIN,sachin- 

394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

23-02-
2016 /In 
operation 

Yes Yes 1 Yes 68.2 Yes (Except 
colour) 

40 Shree Kay Tex Processors Pvt. Ltd. 

287,Phase No : Road No.2,PLOT NO.287,G.I.D.C.,SACHIN,sachin-
394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

22/2/16/I
n 
operation 

Yes Yes 1 Yes 160 Yes 

41 Sneha Fashions Pvt.Ltd 

279,Phase No : Road No.2,PLOT NO.279,G.I.D.C.,SACHIN,sachin-
394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

22/2/16/I
n 
operation 

Yes Yes 1 Yes 740 Yes (Except 
TDS) 



 
 
 

 

41 | P a g e  
 
 

 

42 Shree Chakradhar Synthetics 

808/2,Phase No : Road No.2,PLOT 
NO.808/2,G.I.D.C.,SACHIN,sachin- 

394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

23-02-
2016 /In 
operation 

Yes Yes 1 Yes 447 Yes (Except 
Colour) 

 

 
43  Sudha Dyeing & Printing Mills PVT LTD 2420 & 2422,Phase 

No : Road No.2,PLOT NO.2420 & 
2422,G.I.D.C.,SACHIN,sachin-394230,Taluka : 
Chorasi,District : surat, GIDC : Sachin 

2/2/
16 
/In 
oper

Yes  Yes  1  Yes  310  Yes (Except TDS) 

44  S.L. Banthiya Textile Industries Pvt. Ltd. 5537/1,Phase No : 
Road No.55,PLOT NO.5537/1,G.I.D.C.,SACHIN,sachin-
394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

23-02-
2016 /In 
operation 

Yes  Yes  1  Yes  220  Yes (Except Colour 

& TDS) 

45  Sanskruti Processors Pvt. Ltd.(Suman Silk Mills Pvt.Ltd)-
21403.  2409,Phase No : Road No.24,PLOT 
NO.2409,G.I.D.C.,SACHIN,sachin-394230,Taluka : 
Chorasi,District : surat, GIDC : Sachin 

2/2/
16 
/In 
oper

Yes  Yes  1  Yes  295  Yes (Except TDS) 

46  Sunrise Dyg.  And Ptg.Mills Pvt. Ltd - 21415. 2412-2413,Phase 
No : Road 

No.24,PLOT NO.2412-2413,G.I.D.C.,SACHIN,sachin-
394230,Taluka : Chorasi,District 

: surat, GIDC : Sachin 

3/2/
16/I
n 
oper
atio
n 

Yes  Yes  In 
additi
on 

to one 
out let 
to U/G 
drain,a
not her 
industri
al out  
let 

was 
also 
observ
ed 
d i

Yes  120  Yes (Except 
TDS & 
COD) 

47  Suprabhat Prints Pvt. Ltd - 21417. 803/2,Phase No : Road 
No.2,PLOT NO.803/2,G.I.D.C.,SACHIN,sachin-394230,Taluka 
: Chorasi,District : surat, GIDC : Sachin 

22/2/
16/In 
oper
ation

Yes  Yes  1  Yes  350  Yes (Except TDS) 

48  Swastik  Polyprints Pvt. Ltd. 285-286,Phase No : Road 
No.2,PLOT NO.285- 

286,G.I.D.C.,SACHIN,sachin-394230,Taluka : Chorasi,District :

22/2/
16/In 
oper
ation

Yes  Yes  1  Yes  320  Yes 

49  Shikhar prints Pvt. Ltd.-28966. 2411/3,Phase No : Road 
No.24,PLOT NO.2411/3,G.I.D.C.,SACHIN,sachin-
394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

2/2/
16 
/In 
oper

Yes  Yes  1  Yes  188  Yes (Except TDS) 

50  Sakshi Processors Pvt. Ltd. 2411/2,Phase No : Road 
No.24,PLOT NO.2411/2,G.I.D.C.,SACHIN,sachin-
394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

23/2/
16/In 
oper
ation

Yes  Yes  1  Yes  185  Yes (Except TDS) 

51  Somnath Tradelink Pvt. Ltd. 719,Phase No : Road 
No.7,PLOT NO.719,G.I.D.C.,SACHIN,sachin-394230,Taluka 
: Chorasi,District : surat, GIDC : Sachin 

23/2/16/cl
osed 
during 
visit

Yes  Yes  1  Yes  152  
(>CC&A 
Norms 
as per 

Yes 



 
 
 

 

42 | P a g e  
 
 

 

52 Santosh Industry,P/9,Phase No : Road No.3/P,PLOT 
NO.P/9,G.I.D.C.,SACHIN,sachin- 

394230,Taluka : Chorasi,District : surat, GIDC : Sachin

24/2/16/I
n 
operation 

Yes Yes 1 Yes 30 Yes 

53 Tejoday Dyeing & Printing Works. 250/2,Phase No : Road 
No.2,PLOT NO.250/2,G.I.D.C.,SACHIN,sachin-
394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

23/2/16/I
n 
operation 

Yes Yes 1 Yes 1445 Yes (Except COD) 

54 Vaibhav Laxmi Tex Private Ltd. 2401,Phase No : Road 
No.24,PLOT NO.2401,G.I.D.C.,SACHIN,sachin-
394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

24/2/16/I
n 
operation 

Yes Yes 1 Yes 225 Yes 

55 Vaishali Silk Mills Pvt.Ltd - 21467. 290/1,Phase No : Road 
No.2,PLOT NO.290/1,G.I.D.C.,SACHIN,sachin-
394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

22/2/16/c
losed 
during 
visit

Yes Yes 1 Yes 790 Yes (Except TDS) 

56 Varun Dyg.  And Ptg.Mills Pvt.Ltd - 21472. 247/3/1,Phase 
No : Road No.1,PLOT 
NO.247/3/1,G.I.D.C.,SACHIN,sachin-394230,Taluka : 
Chorasi,District : surat, GIDC : Sachin 

23/2/16/c
losed 
during 
visit

Yes Yes 1 Yes 805 Yes (Except TDS) 

57 Vimlon Dyg.  And Ptg.Mlls Pvt.Ltd, - 21486 

347  & 8209/A,Phase No : Road No.3,PLOT NO.347 & 

23/2/16/c
losed 
during 
visit

Yes Yes 1 Yes 725 Yes (Except TDS) 

58 Vipul Industries Pvt.Ltd - 21493. 255-257,Phase No : Road 
No.2,PLOT NO.255- 

257,G.I.D.C.,SACHIN,sachin-394230,Taluka : 

22/2/16/I
n 
operation 

Yes Yes 1-but 
unit is 
dischar
gi ng 

Yes 595 Yes (Except TDS) 

59 Vishwaprem Dyeing And Printing Mills Pvt.Ltd - 21502. P-
6,Phase No : Road No.3,PLOT NO.P-6, Near Manila 
Dyeing,G.I.D.C.,SACHIN,sachin-394230,Taluka : 
Chorasi,District : surat, GIDC : Sachin 

24/2/16/c
losed 
during 
visit

Yes Yes 1 Yes 755(>CC
&A 
Norms as 
per XGN 

Yes (Except TDS) 

60 Venus Synthetics 249/1,Phase No : Road No.2,PLOT 
NO.249/1,G.I.D.C.,SACHIN,sachin-394230,Taluka : 
Chorasi,District : surat, GIDC : Sachin 

23/2/16/c
losed 
during 
visit

Yes Yes 1 Yes 52 Yes (Except colour, COD  
& BOD) 

61 Shankeswara Reyon P.Ltd.(Old - Gauri Dyeing Pvt.Ltd.) 
704,Phase No : Road No.7,PLOT 
NO.704,G.I.D.C.,SACHIN,sachin-394230,Taluka : 
Chorasi,District : surat, GIDC : Sachin 

22/2/16/I
n 
operation 

Data not 
available 

Data not 
available 

1 Data not 
available 

Data not 
available 

Data not available 

 
62  Sidhant Creations Pvt.Ltd.(Old - Vinod Mahesgwari C/o.  

Supriya Prints Pvt.Ltd.) 263  to 

266,Phase No : Road No.2,PLOT NO.263 to 
266,G.I.D.C.,SACHIN,sachin- 

394230,Taluka : Chorasi,District : surat, GIDC : Sachin 

2/2/16 
/closed 
during 
visit 

No CC&A

expired 

Yes  1 but  
the 
discha
rge of 
effluen
t was 
observ

Yes  710  Yes (Except TDS) 

 

 

 

 



 
 
 

 

43 | P a g e  
 
 

 

 

 

 

 

 

 

 

 

 

Annexure B 

The Analysis reports of waste water, hand pump water and 

GIDC raw water supplied to units in GIDC Sachin)  

 



 
 
 

 

44 | P a g e  
 
 

 

 

 

 

 



 
 
 

 

45 | P a g e  
 
 

 

 

 

Source: Outlet of a Dyeing and Printing Industry located at GIDC Sachin, M/s Deepmala Dyeing 

and Printing  



 
 
 

 

46 | P a g e  
 
 

 

 
Source: Colored water flowing in Canal near M/s Vishwaprem Dyeing and Printing pvt Ltd 

 



 
 
 

 

47 | P a g e  
 
 

 

 
Source: Ground water collected from hand pump near Gabheni Crematorium 

 



 
 
 

 

48 | P a g e  
 
 

 

 
Source: Canal near Gabheni Crematorium   

 



 
 
 

 

49 | P a g e  
 
 

 

 
Source: Colored water flowing in SWD near M/s R D Dyeing and Printing Mills Pvt Ltd 

 



 
 
 

 

50 | P a g e  
 
 

 

 
Source: SIEL Inlet   



 
 
 

 

51 | P a g e  
 
 

 

 
Source: SIEL Outlet  

 



 
 
 

 

52 | P a g e  
 
 

 

 

 
 

 



 
 
 

 

53 | P a g e  
 
 

 

 
 

 

 

 

Annexure C 

The Analysis reports of GIDC raw water supplied to units in 

GIDC Sachin collected during site visit on 3rd February 2016 

 

 

 

 

 

 

 

 

 

 

 

 

Source: GIDC Raw water  
 



 
 
 

 

54 | P a g e  
 
 

 

 

 

 
 



 
 
 

 

55 | P a g e  
 
 

 

 

Annexure D 

The copy of mail sent to GPCB on 5th February, 2016 for 

necessary action against the units in GIDC Sachin  

 

 

 

 

 

 

 

 



 
 
 

 

56 | P a g e  
 
 

 

 



 
 
 

 

57 | P a g e  
 
 

 

 



 
 
 

 

58 | P a g e  
 
 

 

 

 

 

 

 

Annexure E 

The Sample data collection form, CETP Membership 

Certificate and Current Industrial profile of the unit as seen 

on web portal of GPCB (XGN) 

 

 

 

 

 

 

 



 
 
 

 

59 | P a g e  
 
 

 

 



 
 
 

 

60 | P a g e  
 
 

 

 

 

 

 

 

 



 
 
 

 

61 | P a g e  
 
 

 

 

 



 
 
 

 

62 | P a g e  
 
 

   



 
 
 

 

63 | P a g e  
 
 

 

 

 



 
 
 

 

64 | P a g e  
 
 

 

 

 

 

 

Annexure F 

The attendance sheet and photographs indicating the 

presence of Stakeholders during meeting on 1/2/2016 

 

 

 

 

 

 



 
 
 

 

65 | P a g e  
 
 

 

 
Attendance Sheet  

 

 

 

 

 

 
 

 

 



 
 
 

 

66 | P a g e  
 
 

 

 

Photographs 

 



 
 
 

 

67 | P a g e  
 
 

 

 

 

 

 

Annexure G 

The sample photographs of the units showing the 

arrangement done by them for discharge of effluents in to 

GIDC underground drain, flow meters for measurement of 

effluent. 

 



 
 
 

 

68 | P a g e  
 
 

 

 

 

 

 

 

 

 

Outlet of Individual unit connected to underground drainage CETP SIEL 

 

 



 
 
 

 

69 | P a g e  
 
 

 

Different type of flow meters installed in different Industries 

 

 



 
 
 

 

70 | P a g e  
 
 

 

 

 



 
 
 

 

71 | P a g e  
 
 

 

 

 

 

 

 

Annexure H 

The sample photographs showing the system provided for 

primary treatment in some D&P units in GIDC Sachin  

 

 

 

 

 

 

  



 
 
 

 

72 | P a g e  
 
 

 

 

 

 



 
 
 

 

73 | P a g e  
 
 

 

 

 

 

 

 

 

 

 

 



 
 
 

 

74 | P a g e  
 
 

 

 

 

 

Annexure I 

The sample photographs showing poor housekeeping, use 

of flexible pipe lines and discharge of water in SWD by D&P 

units in GIDC Sachin 

 

 

 

 

 

 

 

 



 
 
 

 

75 | P a g e  
 
 

 

 

 

 

 



 
 
 

 

76 | P a g e  
 
 

 

 

 

 



 
 
 

 

77 | P a g e  
 
 

 

 

 

 

 



 
 
 

 

78 | P a g e  
 
 

 

 

 

 

Annexure J 

The photograph showing the point where final effluent 

discharge from CETPs and individual industries in GIDC 

Sachin to a point in to Unn Khadi leading to Mindhola and 

Satellite image of the point 

 

 



 
 
 

 

79 | P a g e  
 
 

 

 

 
 

Final disposal 
point  

 



 
 
 

 

80 | P a g e  
 
 

 

Satellite Image of point of Disposal of final discharge of CETPs of Sachin GIDC 

 

 

 

 

 

 

 

Mindhola Creek 

Crematorium 

Unn Khadi 

 



 
 
 

 

81 | P a g e  
 
 

 

 

 

 

 

Annexure K 

The photographs of CETP SIEL at GIDC Sachin  

 

 

 

 

 

 

 

 



 
 
 

 

82 | P a g e  
 
 

 

Inlet of CETP SIEL 

 
Online continuous TOC meter  

 

 



 
 
 

 

83 | P a g e  
 
 

 

 

 

 

 

 

 

 

 



 
 
 

 

84 | P a g e  
 
 

 

 

 

 

 

Annexure L: 

 Adequacy Certificate of SIEL 

 

 

 

 

 

 

 



 
 
 

 

85 | P a g e  
 
 

 

 

 



 
 
 

 

86 | P a g e  
 
 

 

 

 

 

 

 

Annexure M: 

 Adequacy Certificate of GECL 

 

 

 

 

 

 



 
 
 

 

87 | P a g e  
 
 

 

 

 



 
 
 

 

88 | P a g e  
 
 

 

 

 

 

 

 

Annexure N 

Analysis report of sample collected from final 

discharge of effluents of both CETPs at channel 

of Unn Khadi in Village Gabheni 

 

 

 

 



 
 
 

 

89 | P a g e  
 
 

 

 

 

 

 

 



 
 
 

 

90 | P a g e  
 
 

 

 



 
 
 

 

91 | P a g e  
 
 

 

 

 

 

 

Annexure O 

GPCB Site visit report dated 16/1/2016 

 

 

 

 

 

 

 



 
 
 

 

92 | P a g e  
 
 

 

 



 
 
 

 

93 | P a g e  
 
 

 

 

 

 

 



 
 
 

 

94 | P a g e  
 
 

 

 

 

 

 

 



 
 
 

 

95 | P a g e  
 
 

   



 
 
 

 

96 | P a g e  
 
 

 
 



 
 
 

 

97 | P a g e  
 
 

 

 



 
 
 

 

98 | P a g e  
 
 

 

 



 
 
 

 

99 | P a g e  
 
 

 

 

 



 
 
 

 

100 | P a g e  
 
 

 

 

 

 



 
 
 

 

101 | P a g e  
 
 

 

 



 
 
 

 

102 | P a g e  
 
 

 

 

 

 

 

Annexure P 

Details provided by SIEL, GECL and Colortex 

 

 

 

 

 

 

 



 
 
 

 

103 | P a g e  
 
 

 

From: sachin infra environment limited <siel.cetp@gmail.com> 
Date: Fri, Feb 12, 2016 at 3:22 PM 
Subject: Details of CETP of SIEL - Sachin 
To: jk vyas <jk.vyas@ceeindia.org> 
 

Respected Sir, 
 

In connection with your mail for the required details / information, we herewith submitted all required details 
with attachments for your ready reference. if you need any further clarification of information from our CETP 
kindly inform us. 
 

 

1.  capacity of w/w treatment of CETP. 

  

50 MLD –please referred Annexure-1 for treatment unit with specification. 

  

2. average quantity and quality of raw and treated effluent. 

  

Average raw effluent – 44.5 MLD, average treated effluent – 44.0 MLD, Average raw effluent 
quality and treated effluent quality is attached herewith Vide Annexure- 2 for your ready 
reference. 

  

3. numbers of members. 

  

70, List of member industries are attached herewith Vide Annexure- 3 for your ready reference. 

  

4.type of the member  industries (category wise) 

  

All member industries are textile processing Unit ( Dyeing & Printing , Dyed yarn, Digital 
printing, etc) 

  



 
 
 

 

104 | P a g e  
 
 

 

5. no. of red ,orange and green as well as large,medium and small category of units 
having CETP membership, 

  

All unit are covered under the Red categories and most of the industries are small and medium 
scale unit. 

  

6. whether CETP has fixed inlet norms for their members,whether member units are 
required to provide treatment to their w/w,if so  what is the type of treatment they are 
supposed to give and for what parameters? 

  

Inlet norms of CETP is attached herewith Vide Annexure-4 for your ready reference. all 
member industries are textile processing unit and effluent characteristic are mostly same, we 
have carried out details study before establishment of CETP scheme and base on that we have 
decided Inlet norms, for the achieving inlet norms all member industries have install Screen bar 
chamber to avoid chindi waste along with effluent, Oil & Grease trap and equalization tank 
before sending there effluent to CETP. 

  

7. date of issue of CC&A and its validity, 

  

Renewal of CCA is issue on dated 24/09/2014 and its valid up to 29/05/2020, copy of the valid 
CCA is attached herewith Vide Annexure-5 for your ready reference. 

  

8. present waste water load (m3/day) and average w/w volume in a year. 

  

Please referred Reply of point No-2 

  

9. system for collection ,treatment and disposal of the trade effluent of CETP. 

  

Please referred Annexure-1 

  



 
 
 

 

105 | P a g e  
 
 

 

10. numbers of tankers along with their capacity to receive w/w from member units, 
whether the tankers are dedicated for w/w collection from member units. 

  

Not applicable for us, we have install under ground pipe line for the collection of effluent from member 
industries to CETP. 
 

11. whether GPS/menifest system is used for trekking the movement of w/w of member 
units to CETP, 

  

Not applicable for us, we have install under ground pipe line for the collection of effluent from member 
industries to CETP. 

 
  

12. what is the final point of disposal of treated effluent ? 

  

Unn khadi – about 5.1 Km long pipe line install by GIDC. 

  

13. whether performance evaluation of CETP is done in recent past, if so that report, 

  

As part of Environmental Audit scheme Schedule one auditors are regularly check the 
performance of CETP and issue us certificate time to time. 

  

14. system for treatment of sewage and its disposal  for CETP members, 

  

GIDC has not install STP plant. 

  

15. whether flow meters are provided at the inlet and out of CETP,whether its record is 
maintained, 

  

Flow meter is install at Inlet and outlet of CETP and also install at final outlet of all member 
industries, we have given order for the installation of SCADA system, so that all member 



 
 
 

 

106 | P a g e  
 
 

 

industries effluent flow and CETP inlet effluent flow will maintain online. copy of the work order 
issue to supplier is attached herewith Vide Annexure-6 

  

16. whether online monitoring of  parameters like pH ,COD (TOC) at the outlet of CETP is 
done and this system is attached to CETP as well as GPCB servers for record and 
necessary action 

  

Online TOC meter is install at final outlet of CETP and process for the the connectivity with 
GPCB servers is going on. 

  

17. whether separate energy meter is provided for  CETP, 

  

Yes 

  

18. what is the system and what are the powers of CETP management to punish the 
erring units? 

  

Management has power to take action against non compliance member industries and also 
have power to suspend the membership of CETP. 

  

19. whether GPCB is contacted for action against the erring units,if so details of no of 
such units in last six months, 

  

We have just establish the committee and will submit the report to GPCB once any non 
compliance unit found. 

  

20. details about violation by CETP recently and GPCB action in this regard. 

  

No any violation by CETP, except the non compliance of disposal norms and for the same we 
have already submitted the Action plan with Bank guarantee. 

  



 
 
 

 

107 | P a g e  
 
 

 

21. details of sludge generation (T/D) ,its storage,treatment and method of disposal. 
(TSDF member ship) 

  

about 15- 20  MT/Day of ETP sludge is generate and for the disposal of ETP sludge we have 
take membership of TSDF site of M/s. SEPPL, Copy of the membership certificate is attached 
herewith Vide Annexure- 7. 

 

Thanking You, 

 

 

Vishnukant Paliwal 

     (Chairman) 

Sachin Infra Environment Limited 

Common Effluent Treatment Plant 

Plot No PP/2. Behind Key-Tex Mills 

End Of Road No-2, G.I.D.C, Sachin 

Surat-394230 

Tele No-(0261 2910349) 

 

 

 

 

 



 
 
 

 

108 | P a g e  
 
 

 

    Sachin Infra Environment ltd. 
CIN : U29197G1998PLC033820 

(COMMON EFFLUENT TREATMENT PLANT) (ISO : 14001:2004 CERTIFIED COMPANY) 

Regd. Off. / Plant: Plot No. PP/2, End of Road No. 2, B/H Kay Tex Processors P. Ltd., 
G.I.D.C. INDUSTRIAL ESTATE, SACHIN‐SURAT‐394 230. 

Tel. No.  (0261) 2910349 
E‐mail :  siel_cetp@rediffmail.com   /    s i e l . c e tp@gma i l . c om  

 
PROCESS FOR THE TREATMENT OF EFFLUENT 

 
 

1. Measurement of flow of individual member units with the help of flow meter. Also grab 

analysis of effluent from member units to be done once every week for normal parameters like 

color, S/S, COD, TDS.  
 

2. Pumping of effluent from GIDC pumping station to CETP collection tank. Flow meters are 

installed by member industries before discharge into Effluent Drainage Pipe Line in G.I.D.C. 

Sachin. 
 

3. Collection / Equalization in two numbers of collection tanks. Effluent parameters are to be 

analyzed once every eight hours, till the CETP is stabilized. The frequency of sampling can be 

reduced at a later date. Effluent transfer pumps installed in the pump room pump the equalized 

effluent into flash mixer. 
 

4. Preparation of required quantity of reagents like lime, ferrous sulfate, polyelectrolyte for 

Primary CETP and Urea / DAP / Alum for secondary CETP. 
 

5. Flash Mixer: Dozing and mixing of proper quantity of reagents with effluent in flash mixers 

connected in series. 
 

6. Flocculation: Flocculation in flocculation channel with the help of Polyelectrolyte. 
 



 
 
 

 

109 | P a g e  
 
 

 

7. Lamella Type Primary Clarifier: Separation of settled sludge into hopper portion of lamella. 

Overflow of clarified primary treated effluent into channel for discharge into Aeration Tank. 
 

8. Dewatering of Primary sludge: The settled sludge is drained into sludge collection pit, from 

where it pumped to the filter press section for dewatering the solid waste. The sludge is 

discharged into trailer / dumper for final disposal into approved TSDF site. The clear filtrate is 

either returned to aeration tank or primary treatment system. 
 

Biological Treatment Under Aerobic conditions: The overflow from primary lamella is taken 

to aeration tank (two in numbers) where the effluent is biologically treated with the help of active 

biomass under aerobic conditions (extended aeration principles). Required quantity of oxygen is 

provided by compressed air by means of twin lobe blowers and fine bubble diffuser system. The 

9. required concentration level of biomass is maintained by recycling part of the settled biomass 

from secondary lamella. The overflow of aeration tank is taken into a sump by gravity, from 

where it pumped into secondary lamella system. 
 

10. Secondary Lamella: The effluent from aeration tank containing active mass is passed through 

lamella; the settled biomass is withdrawn from the bottom of the lamella by gravity. Partly it is 

recycled into aeration tank for maintaining required level of biomass in the aeration tank and 

the balance quantity is drained into sludge sump for pumping into filter press area for 

dewatering the sludge. 

 
 
 
 
 
 
 
 
 
 



 
 
 

 

110 | P a g e  
 
 

 

DETAILS OF ETP UNITS: 
 
Sr. 
No. 

ETP Unit Dimension (m) 
Total Capacity 

(m3) 

1 Equalization tank (2 Nos.) 100 x 65 x 4.5 58500 

2 Flash mixers (2 Nos.) 3.5 x 3.5 x 4.75 116.4 

3 Flocculation Vessel -- 58.18 

4 Primary Lamella Clarifier (3 Nos.) 13 x 13 x 3 1521 

5 Aeration tank (2 Nos.) 100 x 23 x 4.5 20700 

6 
Secondary Lamella Clarifier (4 

nos.) 
13 x 13 x 3 2028 

7 
Filter Press (5 Nos.) 

(Plate and frame type filter press) 

Plate dimension : 1200 

mm x 1200 mm 

No. of Chamber 78 in 3 

press & 58 in 2 press 

 

8 
Belt press / Sludge decanter house 

(2 Nos.) 

Continuous sludge 

dewatering from 

15 m3/hour 

capacity of 

each 

 
 



 
 
 

 

111 | P a g e  
 
 

 

 

C o l le c t io n  ta n k
2  N o s .

F la s h  m ix e r
3  N o s .

F lo c c u la t io n  
c h a n n e l

P r im a r y  la m e lla
3  N o s . S lu d g e  c o l le c t io n  s u m p

A e ra t io n  ta n k

S u m p
S e c o n d a r y  la m e l la

4  N o s .

F i lt e r  p re s s
5  N o s .

E f f lu e n t  F ro m

G ID C

P u m p in g  S ta t io n

S c h e m a t ic  F lo w  D ia g r a m  o f

C E T P ,  S A C H I N

S u m p

G ID C
U /G  D is p o s a l

A ir  b lo w e r
9  N o s .

D if f u s e r s

P u m p
3  N o s .  X  2  S e ts

P u m p
3  N o s .

L im e F e S O 4 P .E

T o  F lo c c u la t io n  
c h a n n e l

R e a g e n t  
P r e ’n t a n k
3  N o s .

U r e a D A P

S e t t l e d  b i o m a s s
B y  g r a v it y

4      +        4      +      4

 

 

 

 

 

 

 



 
 
 

 

112 | P a g e  
 
 

 

 

 

MODE OF DISPOSAL OF EFFLUENT  

Existing :-    

 Industrial :  Total Effluent Generated 50,000 KL/Day 

 Mode of Disposal   

 

Treated effluent is discharged into GIDC underground drainage system & 

ultimately conveyed to Unn Khadi for final disposal through 5.1 Km long 

pipeline. 

 Domestic :  Total Sewage Generated 2.2 KL/Day 

 Mode of Disposal 
Discharged in to the Septic Tank / Soak Pit 

System. 

    



 
 
 

 

113 | P a g e  
 
 

 

WATER BALANCE DIAGRAM  
 
 
Sources of Wastewater Generation 
 
The total effluent from the member industries is collected in the underground Equalization Tank 

of Effluent Treatment Plant. 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Source of Water :- Sachin Infra Management Ltd.  
 

 

 

Raw Water 
27.5 KL/day 

 
Effluent Treatment Process  

Domestic Water
 2.5 KL/day 

Domestic 
Utility 

2.2 KL/Day 
To septic tank / 
soak pit system

 

To Unn Khadi 
through GIDC 

drainage 
 50 MLD 

Effluent from Member 
units 

50 MLD 



 
 
 

 

114 | P a g e  
 
 

 

LAST SIX MONTHS AVERAGE RAW & TREATED EFFLUENT CHARACTERISTICS 
 
 

Sr. 
No. Parameters

  
Raw 

Effluent   
Treated 
Effluent 

  
  

  
  

  
  

1 pH 
  

7 
  

7.75 

2 Color 
  

100 
  

55 

3 TDS 
  

9150 
  

5124 

4 SS 
  

240 
  

54 

5 Chloride 
  

4900 
  

3500 

6 Sulphate 
  

567 
  

444 

7 COD 
  

1008 
  

350 

8 Oil & 
Grease   

6.8 
  

2.4 

9 Phenolic 
Compound   

0.48 
  

0.25 

10 Sulphide 
  

4 
  

2.13 

11 BOD 
  

313 
  

70 

 

 

 

 



 
 
 

 

115 | P a g e  
 
 

 

LIST OF MEMBERS UNITS OF S.I.E.L. 
 

Sr. 
No. Member Name Effluent 

Load Status 

1 Aastha Fashions Pvt. Ltd. 910 RUNNING 

2 Aditi Silk Mills Pvt. Ltd. 1120 RUNNING 

3 Amit Poly Prints Pvt. Ltd. 560 RUNNING 

4 Aklavya Industries Pvt. Ltd. 1330 RUNNING 

5 Armaan Industries Pvt. Ltd. 1050 RUNNING 

6 Asian Dyg. & Ptg. Mills 70 RUNNING 

7 Baid Narrow Feb Pvt. Ltd. 70 RUNNING 

8 Devi Processors Pvt. Ltd. 420 RUNNING 

9 Ess Pee Industries (Guj.) Ltd. 700 RUNNING 

10 Ginza Industries Limited 840 RUNNING 

11 Gomti Processors Ltd. 350 RUNNING 

12 Gopal Krishna Prints 280 RUNNING 

13 Hi-Choice Processors Pvt. Ltd. 910 RUNNING 

14 Hindusthan Dye. & Ptg. Mills P. Ltd. 840 RUNNING 

15 Jai Tulsi Tex Prints Pvt. Ltd. 840 RUNNING 

16 Jay Jinendra Prints Pvt. Ltd. 770 RUNNING 

17 Jay Santoshi Tex Prints Pvt. Ltd. 910 RUNNING 

18 Kashish Silk Mills Pvt. Ltd. 490 RUNNING 

19 Kirtida Silk Mills 910 RUNNING 

20 Kusum Silk Mils Pvt. Ltd. 980 RUNNING 

21 Minakshi Fashions Pvt. Ltd. 1120 RUNNING 

22 Neminath Fabrics Pvt. Ltd. 770 RUNNING 

23 Prafful Industries Pvt. Ltd. 1610 RUNNING 



 
 
 

 

116 | P a g e  
 
 

 

24 Pushpanjali Dyg. & Ptg. Mills P. Ltd. 910 RUNNING 
 

Sr. 
No. Member Name Effluent 

Load Status 

25 Rajhans Silk Mills Pvt. Ltd.  630 RUNNING 

26 Rameshwar Textile Mills Ltd. 700 RUNNING 

27 Rivaa Exports Ltd. 700 RUNNING 

28 Rita Dyg. & Ptg. Mills Pvt. Ltd. 770 RUNNING 

29 R. D. Dye. & Ptg. Mills Pvt. Ltd. 700 RUNNING 

30 Rudraksh Synthetics P. Ltd.  700 RUNNING 

31 Vaibhav Laxmi Tex Prints Pvt. Ltd.  770 RUNNING 

32 Sanjoo Dye. & Ptg. Mills Pvt. Ltd. 840 RUNNING 

33 Sanjoo Prints Pvt. Ltd. 980 RUNNING 

34 Sachin Dyg. & Ptg. Mills Pvt. Ltd. 700 RUNNING 

35 Sankalp Dye. & Ptg. Mills Pvt. Ltd. 630 RUNNING 

36 Shan Textile Pvt. Ltd. 1050 RUNNING 

37 Shilpa Dye. & Ptg. Mills Pvt. Ltd. 1260 RUNNING 

38 Shree HajarimalDyg. & Ptg. Mills P. 
Ltd. 770 RUNNING 

39 Shree BalajiDyg. & Ptg. Mills P. Ltd. 70 RUNNING 

40 Shree Kay Tex Processors Pvt. Ltd. 350 RUNNING 

41 Sneha Fashions Pvt. Ltd. 980 RUNNING 

42 Shree Chakradhar Synthetics 980 RUNNING 

43 Sudha Dyg. & Ptg. Mills P. Ltd. 840 RUNNING 

44 S. L. Banthia Textile Ind. Pvt. Ltd. 840 RUNNING 

45 Sanskruti Processors Pvt. Ltd. 840 RUNNING 

46 Sunrise Dye. & Ptg. Mills (P) Ltd. 1050 RUNNING 

47 Suprabhat Prints Pvt. Ltd. 910 RUNNING 



 
 
 

 

117 | P a g e  
 
 

 

 
Sr. 
No. Member Name Effluent 

Load Status 

48 Swastik Poly Prints Pvt. Ltd. 1050 RUNNING 

49 Shikhar Prints Pvt. Ltd. 910 RUNNING 

50 Sakshi Processors Pvt. Ltd. 910 RUNNING 

51 Somnath Tradlink Pvt. Ltd. 350 RUNNING 

52 Santosh Industries 140 RUNNING 

53 Tejoday Dyeing & Printing Works 770 RUNNING 

54 Vaishali Silk Mills Pvt. Ltd. 630 RUNNING 

55 Varun Dyg. & Ptg. Mills Pvt. Ltd. 770 RUNNING 

56 Vimlon Dyg. & Ptg. Mills Pvt. Ltd. 910 RUNNING 

57 Vipul Industries Pvt. Ltd. 770 RUNNING 

58 Vishwaprem Dyg. & Ptg. Mills P. Ltd. 770 RUNNING 

59 Venus Fibers Ltd. 350 CLOSED 

60 Venus Synthetics 70 RUNNING 

61 Murlidhar Threads 140  

62 Rudraa Digital Solutions 70  

63 S. M. Digital 70  

64 Shruti Fashions Pvt. Ltd. 70  

65 Rangoli Texturisers P. Ltd. 70  

66 Sankeshwara Rayon Pvt. Ltd. Old 
Shree Gauri Fashions P. Ltd. 70 CLOSED 

67 Glory Processors LLP 840 CLOSED 

68 Priyadarshni Synthetics Ltd.  630 CLOSED 

69 Vinod Kumar Maheshwari C/o. 
Supriya Prints Pvt. Ltd. 1120 RUNNING 

70 Manila Processors Pvt. Ltd. 560 RUNNING 



 
 
 

 

118 | P a g e  
 
 

 

 

Sachin Infra Environment ltd. 
CIN : U29197G1998PLC033820 

(COMMON EFFLUENT TREATMENT PLANT) (ISO : 14001:2004 CERTIFIED COMPANY) 

Regd. Off. / Plant: Plot No. PP/2, End of Road No. 2, B/H Kay Tex Processors P. Ltd., 
G.I.D.C. INDUSTRIAL ESTATE, SACHIN‐SURAT‐394 230. 

Tel. No.  (0261) 2910349 
E‐mail :  siel_cetp@rediffmail.com   /    s i e l . ce tp@gma i l . com  

 

 

 

 

 

 

 

 

 

Parameters Inlet norms 

pH 6.5 - 8.5 

SS, mg/l 300 

TDS, mg/l 2100 

BOD, mg/l  400 

COD, mg/l  1000 

O & G, mg/l  10 

NH
3
 - N, mg/l  50 

Cyanide, mg/l  - 



 
 
 

 

119 | P a g e  
 
 

 

 

 



 
 
 

 

120 | P a g e  
 
 

 

 

 

 



 
 
 

 

121 | P a g e  
 
 

 

 



 
 
 

 

122 | P a g e  
 
 

 

 



 
 
 

 

123 | P a g e  
 
 

 

 



 
 
 

 

124 | P a g e  
 
 

 

 



 
 
 

 

125 | P a g e  
 
 

 

 



 
 
 

 

126 | P a g e  
 
 

 

 

 

 



 
 
 

 

127 | P a g e  
 
 

 

 

 

 



 
 
 

 

128 | P a g e  
 
 

 

 



 
 
 

 

129 | P a g e  
 
 

 

 



 
 
 

 

130 | P a g e  
 
 

 

 



 
 
 

 

131 | P a g e  
 
 

 

 



 
 
 

 

132 | P a g e  
 
 

 

 

 



 
 
 

 

133 | P a g e  
 
 

 

 



 
 
 

 

134 | P a g e  
 
 

 

 



 
 
 

 

135 | P a g e  
 
 

 

 



 
 
 

 

136 | P a g e  
 
 

 

  

 

 

 
Details of Sachin Industrial Estate as required by Hon’ble Court Commissioner [ Hon'ble NGT ]   



 
 
 

 

137 | P a g e  
 
 

 

Sr. No. Points Details  
A Names, numbers and types of all the units in 

GIDC Sachin. (eg. textiles, Chemicals, power 
looms, engineering etc.) 

List Attached herewith 

B Total number of units in GIDC sachin 2284 Nos of  Units 
C Source and Mode of water supply to all the 

units in GIDC 
Canal base 

D Alternate source of water  to these units (e.g. 
Tanker water, Bore well etc.) 

Tanker, Bore (by industries 
himself) 

E Details of drainage system of the GIDC 
including details of  present status and up 
gradation plan with time schedule for its 
completion. 

Plan attached herewith for 
drainage line of Dying & 
Printing industries ( Laid by 
Sachin Infra Environment Ltd)  

F Present mode of disposal of sewage and 
industrial effluent  from industries (and 
others) done by GIDC and future plan in this 
regard, 

i. Industrial effluent of Dying and 
Printing Industries are collected 
by Under Ground Drainage line 
& disposed it at final disposal 
point as approved by GPCB 
(CETP Operate and  run by 
Sachin infra Environment Ltd). 

ii. Industrial effluent of Chemical 
Industries are collected by 
tanker & disposed it at final 
disposal point as approved by 
GPCB (Collection through 
tanker & treatment at CETP 
both activities operated run by 
M/s Globe Enviro  care Ltd. 

iii. Rest of all industries comes 
under likely not ambit of 
environmental law are 
disposing their domestic 
waste water through septic 
tank incl. with the soak pit 
system. And more ever they 
have been directed to 
upgrade their waste water 
disposal system vide NAO’s 
letter No. 
CO/NA/SCN/6159,dt.11.01. 
2016 & not to dispose 
sewage in open SWD.    . 



 
 
 

 

138 | P a g e  
 
 

 

G Layout plan of this notified area including plot 
nos, Storm water drainage line, final point of 
disposal of industrial waste water of both the 
CETPs i.e. SIEL and Globe 
 
 
 

Attached 
 
 

H Is there any plan by GIDC for collection, 
treatment and safe disposal of sewage as well 
as industrial effluents from all the units (like 
yarn dying, digital printing, power looms, 
engineering units etc.) i.e. units other than 
D.& P. units (textile) and chemical units. 

For domestic waste water 
disposal, Notified Area 
Authority Sachin will initiate 
feasibility study for installation 
of sewage treatment plant incl. 
collection system and whole 
project shall be propose under 
assistance to industrial 
Infrastructure scheme ( AII) for 
approval at earliest and it will 
be taken up immediately after 
approval from competent 
Authority.    

 

 

 

                Chief Officer 
                  Sachin Notified Area 

 
Copy swrs to :  
The Divisional Manager, GIDC, Vapi 
The Superintending Engineer, GIDC, Surat 
 
Copy to : 
The Regional Manager, GIDC, Surat 
The Chief Officer, NA, Sachin 

 

 



 
 
 

 

139 | P a g e  
 
 

 

 

 

Annexure Q  

The quality of treated effluent from SIEL and GECL 

 

 

 

 

 

 

 

 
GPCB RO Surat  9 Mar 

 



 
 
 

 

140 | P a g e  
 
 

 

 Sir, 
 
As desired, pl. find Analysis Statements/ Reports SIEL CETP, Globe CETP. Colourtex, GIDC, Sachin 
attached herewith. 
 
Regards 
 
Regional Office 
 
Sachin Infra Enviro Ltd. CETP, Analysis statements of samples collected from the final outlet 

Samp ID & 
Dt 

BO
D 

CHLORID
E 

CO
D 

CO
L 

O&
G  pH 

PHENO
L  SS 

SULPHID
E 

SULPHAT
E  TDS 

TM
P 

178849‐
28/01/201
6  69  4500  269  25  2.4 

7.3
4  0.25  24  1.6  561 

1216
2  37 

178120‐
16/01/201
6  74  6500  362  30  2.4 

7.2
7  0.37 

25
0  2.18  806 

1356
2  29 

176035‐
18/12/201
5  160  4100  652  15  4  7.3  0.49 

17
8  2.4  503  8396  34 

173413‐
04/11/201
5  34  3300  229  10  3.6 

6.9
3  0.41  30  1.87  511  7694  38 

 

Globe Enviro Care Ltd., CETP, Analysis statements of samples collected from the final outlet 

javascript
:__doPos
tBack('dg
CROSS_T
AB$ctl01
$ctl02','')   BOD 

CHL
ORID

E 
CO
D COL NH3 

O&
G pH 

PHENO
L SS 

SULPHI
DE 

SULPH
ATE TDS TMP 

178844-
28/01/20

16 60 3500 228 100 11.2 1.6 7.62 0.33 70 0.53 1233 7268 36 
176120- 123 4500 356 160 33.6 6.4 7.7 0.62 236 1.6 2005 9748 36 



 
 
 

 

141 | P a g e  
 
 

 

19/12/20
15 

173194-
02/11/20

15 54 5500 419 100 20.72 3.2 8.21 0.4 70 0.4 2400 12130 38 

 



 
 
 

 

142 | P a g e  
 
 

 

 



 

1 
(J) Appln.No.50/2015 

 

  BEFORE THE NATIONAL GREEN TRIBUNAL 
(WESTERN ZONE) BENCH, PUNE 

 
APPLICATION No.50/2015 (WZ) 

                                           (M.A. No. 192/2015) 
 

 
CORAM: 
 

Hon’ble Mr. Justice U.D. Salvi, 
(Judicial Member) 
Hon’ble Prof. (Dr.) P.C. Mishra, 
(Expert Member) 
 
 

B E T W E E N: 
 

 
The Human & Animal Welfare 

Association, Through : Its President, 

Mr. Ashutosh Rameshbhai Mishra,  

Head and Registered Office, 

H.No.931, Ground Floor, 

Galli No.1-D, Ekta Vihar, 

Mithapur Extension, Nr. Durga Builder, 

New Delhi-110 044. 

 ……Applicant 
  

A N D 
 

 

1. Gujarat Pollution Control Board, 

Paryavaran Bhavan, 

Sector 10-A, Gandhinagar, 

Gujarat-382 010 

 

2. Gujarat Industrial Development 

Corporation, 

Vanita Vishram Buildig,  

2nd Floor, Athwagate, Surat City, 

Gujarat-395 001 

 

3. Sachin Notified Area Authority, 

Plot No.5719, Road No.06, Unnate 

Building, GIDC, Sachion, 

Dist. Surat, Gujarat-394230 



 

2 
(J) Appln.No.50/2015 

 

 

4. Sachin Infra Environment Limited, 

(SIEL) 

Plot No.P-2, Road No.02, GIDC. 

Saching, Tal. Choryashi,  

Distt. Surat, Gujarat-394230 

 

5. Sankalp Dyg. & Plg. Mills Pvt. Ltd.,  

Plot No.268, Road No.02, GIDC 

Sachin, Tal;uka Chryashi, 

Distt : Surat, Gujarat-394230 

 

6. Hindustan Dyg. & Plg. Mills Pvt. Ltd. 

Plot No.2411/1, Road NO.02, GIDC 

Sachin, Taluka-Choryashi,  

Distt : Gujarat-394230 

 

7. Shree Sidhdheshwar Chemical, 

Sachin, GIDC, Taluka : Choryashi, 

District Surat, Gujarat-394 230 

 

8. Kashish Silk Mill, 

Sachin, GIDC, Taluka Choryasi, 

Distt : Surat, Gujarat 394230 

 

9. Nutan Dye Chemical, 

Sachin, GIDC, Taluka Choryasi, 

Distt : Surat, Gujarat 394230 

 

  10. Harish Chemical, 

         Sachin, GIDC, Taluka Choryasi, 

         Distt : Surat, Gujarat 394230 

 

   11. ESSPEE Industries, 

         Sachin, GIDC, Taluka Choryasi, 

         Distt : Surat, Gujarat 394230 

 

12.  Pushpanjali Dye and Print Mill 

          Sachin, GIDC, Taluka Choryasi, 

          Distt : Surat, Gujarat 394230 

 

 

 



 

3 
(J) Appln.No.50/2015 

 

 

13.  Vishwasprem Dye and Print Mills. 

          Sachin, GIDC, Taluka Choryasi, 

          Distt : Surat, Gujarat 394230 

    …..Respondents 
 

 
 

Counsel for Applicants 

Mr. Surendra Singh Hooda, Mr. Jitendra Singh, Adv.  

Counsel for Respondent No.1 : 

Mr. Viral Shah, Adv. 

Counsel for Respondent No.2 : 

Mr. Rutvij K. Bhatt, Adv. & Mr. Dhaval Nanavati, Adv.  

Counsel for Respondent No.3, 4 : 

Mr. Milind M. Mahajan, Adv.   

Counsel for Respondent No.4-6, 10, 12 : 

Mrs.Fawia M. Mesquita, Adv. 

Counsel for Respondent No.7, 9&10  : 

Mr. S.V. Abhang, Adv. 

 

-------------------------------------------------------------------------  
                   Reserved for judgment on: 29th August 2017 

    Pronounced on Dated : 6th September, 2017 
---------------------------------------------------------------------------------- 
 
  1. Whether the judgment is allowed to be  
      published on the net ?     Yes. 
  2. Whether the judgment is allowed to be  
      Published in the NGT Reporter ?    Yes. 
 
 
Prof (Dr.) P.C. Mishra, Expert Member   

 
                                JUDGMENT 
 
1.  The instant Application was filed by one Non-

Governmental Organization, namely ‘The Human & Animal 

Welfare Association’ (in short “the association”), represented 

by its President Shri Ashutosh Rameshbhai Mishra, under 

Section 18(1) read with sections 14, 15, 16 and 71 of the 

National Green Tribunal Act, 2010.  The Association is 



 

4 
(J) Appln.No.50/2015 

 

registered under Central Societies Act, 1860 bearing 

registration No.S/466/2011/South Delhi.  It is claimed by 

the Association that it is engaged in the field of Human 

Rights, corruption, foeticide, environmental issues and also 

working for upliftment of poor, needy and downtrodden 

people.  The Application is directed against the Respondent 

No.4-Sachin Infra Environment Limited (in short ‘SIEL’) for 

violating the terms and conditions stipulated by the Gujarat 

Pollution Control Board (in short GPCB), the Respondent 

No.1 thereby directly contributing to surface and 

groundwater contamination, soil pollution, damage to flora 

and fauna etc. in Unn Khadi area situated at about 5.1 k.m. 

from Gujarat Industrial Development Corporation, Sachin 

(in short ‘GIDC-Sachin’).   In support of his allegations, the 

Applicant has annexed some 15 photographs with the 

Original Application which reveals the deteriorating 

condition of environment in the locality.       

2.  It is further contended by the Applicant that they 

made complaint before the GPCB on the poor performance 

of SIEL thereby making the people, animals, and plants of 

the locality vulnerable to pollution, and GPCB in turn made 

an inspection of the site jointly with the Applicant and 

collected 09 samples of untreated effluent discharged 

openly from various industries, the analysis of which 

reveals physical and chemical parameters exceeding the 



 

5 
(J) Appln.No.50/2015 

 

prescribed limit.  Even analysis of so called treated waste 

water from SIEL Combined Effluent Treatment Plant (in 

short SIEL-CETP), shows non-compliance of pollution 

norms.  Due to such blatant non-compliance of pollution 

norms by SIEL, the Applicant has approached the Tribunal 

with the following prayers for our consideration : 

(A) Pass an order/directions directing the 

respondent no.1 to 3 to ensure compliance of 

conditions of consent order no. AWH-65236, 

Dated:24/09/2014. 

(B) Pass an order/directions directing the 

respondent no.1 to 3 to take punitive action against all 

the erring industrial units located in GIDC, Surat, 

Gujarat in general and respondent no. 5 and 6 in 

particular. 

(C) Pass an order/directions directing the 

respondent no.1 to cancel the consent order no. AWH-

65236,Dated: 24/09/2014 issued in favour of 

respondent no. 4 for non-compliance of the conditions 

of the consent order dated 24/09/2014. 

(D) Pass an order/directions directing the 

respondent no.1 to 3 to impose costs on all the erring 

industrial units and respondent no.4 to raise sufficient 

money to implement general condition no.16 of the 

consent order dated 24/09/2014. 

(E) Pass an order laying down strict guidelines to 

ensure accountability of the concerned statutory 

authorities under the laws enumerated in Schedule I 

to the National Green Tribunal Act, 2010 so that they 



 

6 
(J) Appln.No.50/2015 

 

perform their duties under the said law in order to 

safeguard the environment from aforesaid deviations / 

non-compliances. 

 
3.  The Respondent No.4- Sachin Infra Environment 

Limited (SIEL) in their reply would state that it is a ISO 

14001:2004 Certified Common Effluent Treatment Plant (in 

short ‘CETP’) for its 71 Dyeing and Printing Industries as 

Members in Gujarat Industrial Development Corporation- 

Sachin area which has been in operation since March 1998 

with consent and authorisation from Respondent No.1-

GPCB from time to time.  It is further stated by them that 

the SIEL has the Underground Effluent Conveyance System 

(underground pipeline) of around 8.5 k.m. with two 

pumping stations and the pipeline is connected to all 71 

Member-Industries for collection of waste water for 

treatment at CETP.  The SIEL in its affidavit has vehemently 

denied the allegations of the Applicant as being false and 

malicious.  They would further contend that the Application 

as filed is based on arbitrary observations of samples 

collected from outside the premises of SIEL, without their 

knowledge, from the pond at the foot of Air release Vent 

Pipe which is possibly a part of the surface water from other 

industries which are not connected to underground 

drainage system.  The SIEL has annexed an Inspection 

Report of a Government Registered and approved Valuer 



 

7 
(J) Appln.No.50/2015 

 

and Safety Consultant, D.H. Patel & Associates Private Ltd. 

who was engaged by them for an inspection and verification 

of working of his underground drainage system.  Their 

report of 21st July 2014 reads as follows : 

 “There are total 71 numbers of members 

connected to Sachin Infra Environment Ltd to treat 

their industrial waste water. 

We had inspected all connection of individual 

industries to check whether they are connected to 

main pipe line or not. Following are the observation 

during inspection. 

1. Total number of connected unit is 57 on dated 

24/04/2014 (Certificate is already issue) 

2. Total number of connected unit is 5 on dated 

21/07/2014 (Details as per annexure attached). 

3. Total number of closed and not connected unit is 9 

(Details as per annexure attached).” 

 

4.       Thus, the Respondent No.4 has categorically denied 

that there was any discharge of untreated effluent in the 

open surface area or anywhere else as alleged by the 

Applicant by them or any one of their Member-Industries.      

Learned Sr. Counsel for Respondent No.4 would further 

submit during hearing that CETP is being continuously 

upgraded and presently maximum output is being achieved 

although during the year 2011 to 2015 the CETP outlet 

value for BOD were in the range of 300 to 400 mg. per ltr.    

5.     The GPCB in their affidavit have clearly stated that 

the norms prescribed by the Board are not being achieved 

by the SIEL and during the year 2011 to 2015 the CETPs 

outlet value were much beyond the permissible limit.  In 



 

8 
(J) Appln.No.50/2015 

 

their additional affidavit filed on 20th January 2016, the 

Board has stated that the inspection was conducted on 16th 

January 2016 in 16 Member Units of SIEL and none of the 

units were found to have been discharging effluents to open 

drain/nallas.  They would further state that since there is 

no domestic sewerage system in the area, domestic sewage 

was found in open surface of GIDC.  The Analysis Report of 

the final outlet of CETP collected on 16th January 2016 and 

placed by the Board reveals that the Respondent No.4 is yet 

to achieve the prescribed norms.   

6.     In order to get a clear picture on the performance of 

Respondent No.4-SIEL–CETP system and other cognate 

issues, as raised by the Applicant, we appointed Shri J.K. 

Vyas, Head of Centre for Environmental Education, 

Ahmedabad, a Retired Senior GPCB Official, to make an 

inspection of the site in question in GIDC Sachin and 

submit a report alongwith necessary documents, 

photographs etc. on the following aspects : 

1. To give number of dyeing and printing units in the cluster, and 

whether they are members of Respondent No.4. 

2. The number of outlets of each of the industry/unit. 

3. Whether each of such industry is internally connected to 

underground pipeline system for the purpose of effluent discharge 

which meets, at end, the common ETP for the purpose of the 

treatment of effluent.  

4. Whether there are discharges of industrial effluent  in open area, 

drain, nalla by the industrial units in the industrial area.  

5. To analyse the available data and give separate opinion regarding 

functioning of each of the industrial unit, effluent-wise, efficiency-



 

9 
(J) Appln.No.50/2015 

 

wise, the collection of effluents per unit to treatment of effluent per 

unit in the common ETP, if it is so connected, the capacity of 

common ETP to deal with the treatment of effluent.  

        
7.    We also directed GPCB to collect the samples of any 

discharge in the open area drain/nallas by the Industrial 

units in the GIDC-Sachin area and submit the analysis 

report of such samples.  The GPCB was further directed 

vide our order dated 5th November, 2015 and also on 21st 

January 2016 during hearing of Review Application 

No.25/2015 to undertake the exercise to identify such other 

Industrial Units lying within the limits of GIDC-Sachin and 

discharging their effluent to open drains and surface, collect 

and analyse their outlet waste water samples and place a 

comprehensive report before the next date supported by 

Photographs.   

8.    The Court Commissioner filed a detailed report on 

waste water related issues in GIDC-Sachin during March 

2016, in terms of our order dated 21st January 2016 which 

forms part of this judgment (annexure-1).  The learned 

counsel for Applicant and Respondents were granted liberty 

to file their counters, if any, to the report of the Court 

Commissioner.   

9.      On 17th August, 2016 we heard the learned counsel 

for the Applicant on merit.  He would submit that his core 

contention for approaching the Tribunal was for non-



 

10 
(J) Appln.No.50/2015 

 

compliance of consolidated consent and authorisation letter 

dated 24th September 2014 issued by GPCB, which is 

annexed to the Application, and the status report filed by 

Respondent No.4 as well as the report of the Court 

Commissioner clearly demonstrate that there is no 

compliance by the Respondent No.4; and, therefore, he 

would press for an appropriate order directing the 

Respondent No.4 to comply with the conditions stipulated 

in the consolidated consent and authorisation letter of 

GPCB within a given time frame and also imposing cost 

upon the Respondent.   

10.     On 29th November 2016, we also directed GPCB to 

file a detail affidavit of the total number of industries 

generating industrial effluent and its quantity, number of 

CETPs and its Members alongwith performance of CETPs 

during last one year, status of compliance of consent 

conditions of all such industries alongwith action taken by 

the Board in respect of non-compliant units.   

11.    The Gujarat Pollution Control Board in their 

additional affidavit filed on 23rd February 2017 provided in 

detail the number of Industrial Units in operation, the other 

units which are under grant of consent stage but not 

commissioned etc. after undertaking an inspection of 1161 

units in the site including two CETPs namely Sachin Infra 

Environment Limited and Globe Enviro Care Limited (in 



 

11 
(J) Appln.No.50/2015 

 

short “GECL”) to treat waste water of Textile Industries and 

Chemical Industries respectively.   Out of 1161 Industrial 

Units GPCB found 34 Units discharging their waste water 

openly for which necessary closure order/directions/notice 

for show cause have been issued.    

12.      However, it is our considered view that the detailed 

report of the Court Commissioner takes care of all the 

issues raised by us to address the grievances of the 

Applicant.  We, therefore, feel appropriate to proceed to 

consider the Court Commissioner’s report to assess the 

non-compliance of Respondent No.4 and other Industries.   

13.        We have perused the report of Court 

Commissioner alongwith the documents and photographs 

annexed to it. The observations and recommendations/ 

suggestions are reproduced below :- 

 

 “5. Observations: 

The concluding observations for both the phases of monitoring are 

as under; 

 There are 62 D&P units in GIDC Sachin-Surat. Their names 

locations and other details are as per (Annexure A). 

 All 62 units are the members of CETP, SIEL as shown in the 

(Annexure). 

 All D&P units are internally connected to the U/G drainage 

system of CETP for disposal of their trade waste (Annexure A). 

 As shown in the table at annexure all the units of D&P have 

single outlet for disposal of their trade waste (Annexure A). 

 After the stakeholders meeting various sites are visited, as 

observed during this visit from 1st to 3rd February, 2016 there is 

a flow/discharge of waste water were seen in areas like; 



 

12 
(J) Appln.No.50/2015 

 

 The place opposite to M/s Harish Chemicals at Rajkamal Cross 

Road. 

 Near M/s Vishwaprem Dying and printing unit. The analysis 

report of the sample of water flowing at this place collected 

during visit on 1st February, 2016 show that this waste water is 

contaminated. 

 Near Government school behind village Gabheni and 

crematorium. The analysis report of the sample of water 

flowing at this place collected during visit on 1st February, 2016 

shows that this waste water is contaminated. 

 Waste water flowing in the storm water drain situated 

opposite to M/s R.D dying and Printing Mills Pvt. Ltd. The 

analysis report of the sample of water flowing at this place 

collected during visit on 2nd February, 2016 shows that this 

waste water is slightly acidic and also contaminated.  

 The analysis report of the hand pump water sample collected 

during visit on 1st February, 2016 situated at village Gabhani 

near Crematorium indicates that the quality of water is unfit 

for the purpose of drinking, however the villagers informed 

during discussion that this hand pump water is not used by 

them for the purpose of drinking. 

The quality of raw water supplied to the industries by GIDC 

appears to be very good as seen from analysis report. 

(Annexure B colly). 

 There is no separate drainage network for collection, 

treatment and disposal of sewage in GIDC Sachin, the quantity 

of which is estimated at approximately 3.00 MLD as per the RO 

Surat of GPCB visit report dt.16/1/16. (Annexure O) 

The D&P units were visited to find out the facts of waste water 

disposal, of which some were found discharging waste water 

outside their premises in to the GIDC storm water drain the details 

of which were sent to GPCB for further action through mail dt. 

5/12/2016 to GPCB. (Annexure D) 

 In addition to dying/printing (textiles) and chemical units, there 

are other industries within the estates involved in yarn dying, 

digital printing, water Jet dying, embroidery, power looms etc. 

who are not connected to any CETP and therefore may 

discharge its waste water in to the GIDC storm water drain. 

 Housekeeping in most of the D&P units is required to be 

improved. 

 Recordkeeping system for CC&A, membership of CETP, use of 

chemicals, industry profile on XGN is unsatisfactory. 



 

13 
(J) Appln.No.50/2015 

 

 Most of the individual D&P units have provided a collection 

tank and screen as primary ETP. There is no proper and 

adequate nomenclature to the ETP system and at the places 

where flow meters are installed and places from where the 

waste water is sent to ETP. 

 Use of flexible pipes observed at different places in the 

premises of the Units. 

 Environment related matter is being looked after by non-

technical persons. 

 Flow meters have been provided by D&P units to record the 

flow of waste water in to CETP, this shall be linked to the 

SCADA system of CETP and also to GPCB-R.O/H.O. for 

monitoring. 

 The system of raw water collection through tankers by the 

industries/units is unsafe as it is done through number of 

flexible pipes instead the fixed pipes lines. 

 In many units there are holes in their compound walls creating 

a doubt of unauthorized waste water disposal all these holes 

are required to be plugged by them with immediate effect and 

GPCB to ensure this. 

 It is felt that the problem of disposal of effluent in the estate 

may not be entirely due to the D&P units alone as SIEL has 

already established an underground drainage system for 

collection of effluent from their member units(i.e. D&P units) 

for further treatment in the CETP. There are chemical, digital 

printing, water jet dying, yarn dying, embroidery, plastic and 

some engineering units in this estate who generate trade and 

sewage and thus may discharge this effluent in the GIDC drain. 

 The quality of treated effluent from SIEL and GECL are not 

achieving the norms decided by GPCB. (Annexure B &Q) hence 

both the CETP’s are required to be upgraded at the earliest to 

achieve the GPCB norms. 

 The quality of waste water discharge at Unn Khadi near village 

Gabheni indicates higher concentrations of SS,TDS, BOD and 

COD (Annexure  N). 

 There is a lack of plantation within the units and also in the 

entire estate as a whole. 

 The roads in the entire estate are in poor condition and so 

causes fugitive emission and air pollution to reduce dust 

emission and air pollution. 

6.  Recommendations/Suggestions: 

In order to address and resolve the issues related to the 

unauthorized disposal of effluent in GIDC Sachin and the pollution 



 

14 
(J) Appln.No.50/2015 

 

in Unn Khadi following actions are required to be executed by 

various stakeholders at the earliest: 

1.  All the units in the GIDC Sachin shall drastically improve 

their housekeeping, create free space and carry out plantation as 

per GPCB norms. 

(Action: All units) 

2. All the pipelines within the individual units or CETP premises 

shall be fixed, in other words there shall be no 

flexible/loose/temporary connections. Dosing of 

chemicals/nutrients required for treatment in both the CETP’s 

shall be done through metering pump mechanism only. All 

leakages/spillages within the industrial and CETP’s premises shall 

be immediately plugged and in case of accidental 

leakages/spillages it shall be diverted to CETP collection tank for 

subsequent treatment. 

(Action: All units and all CETP’s) 

3. All the dyeing and printing units and chemical units in the 

estate who are members of CETP SIEL and GECL respectively shall 

continue to be members of their respective CETP’s. Rest of the 

units shall approach SIEL/GECL for membership. 

(Action: All units) 

4. GPCB shall intensify its monitoring and dedicate a team 

through its V O-Surat and R O-Surat individually to closely monitor 

units in GIDC Sachin during day and night hours. The facts about 

erring units be immediately reported to HO GPCB who shall take 

strictest possible actions against them forthwith. The team from H 

O Gandhinagar may also pay occasional visits to GIDC Sachin and 

take necessary actions based on the observations.  

R O-Surat be adequately strengthened at the earliest in terms of 

man power to perform the duties assigned to them. 

(Action-GPCB) 

5. There shall be no movement of tankers within GIDC Sachin 

from any industry or for any industry or for any purposes receiving 

the effluent from member industries of GECL to CETP for further 

treatment from 6.00 pm to 7.00 am. Next morning. The day time 

movement of all tankers shall be only under GPS system attached 



 

15 
(J) Appln.No.50/2015 

 

to GPCB and GECL server (Action: GECL and their members). 24 

hrs. Security shall be established to regulate the movement of 

tankers. 

(Action: All Industries/CETP’s) 

6. There are more than two gates in the entire estate and this 

makes difficult for the agencies i.e. CETP authorities and 

regulatory authorities to keep watch on unauthorized movement 

of tankers carrying untreated effluents with in and also from other 

industrial area nearby. It is therefore recommended that only one 

gate after discussion with SIEL, GECL, GPCB and GIDC shall be 

decided and declared for movement of tankers in GIDC Sachin. 

(Action: SIEL, GECL, GPCB and GIDC) 

7. All the industries/units are required to keep all legal records 

at their industrial sites so that these documents are easily 

available to the enforcing agencies during monitoring.  

(Action: All units) 

8. All the industries/units shall immediately nominate a duly 

qualified and experienced person in the field of environment to 

look after O&M of theirs EMS and all other activities related to 

environment and inform GPCB in this regard. 

(Action: All units) 

9. The system for collection of raw water by individual units at 

their locations through tankers to be made more safe and 

permeant by installation of a fixed piping system as at present this 

water is collected through flexible hose pipes which are always 

lying outside the industrial premises protruding through their 

compound wall. 

(Action: All units) 

10. SIEL and GECL shall form a team having representatives of 

GIDC, GPCB to regularly monitor the area (even during odd hours) 

and all vulnerable places to check unauthorized waste water 

disposal. GPCB shall take immediate actions against all the 

defaulters as per the provisions of the W.A.-74 in case of violation 

by any industry. 

(Action: SIEL, GECL and Colortex CETP, GIDC and GPCB). 



 

16 
(J) Appln.No.50/2015 

 

11. CCTV cameras shall be installed at all gates and other 

sensitive areas in consultation with GPCB with display facilities at 

GPCB RO & VO-Surat and Head office and also at all CETP’s to 

keep close watch on the movement of unauthorized waste water 

disposal and report to GPCB about the erring units. GPCB shall 

take immediate actions the defaulters.  

(Action: SIEL, GECL and Colortex CETP in consultation with GIDC 

and GPCB). 

12. If a unit is attracting provisions of the Environment Audit, 

the concerned auditor during their visits shall report to GPCB for 

stern action about the violation regarding unauthorised waste 

water disposal by units. 

(Action: concerned auditors, GPCB) 

13. The individual Industries and CETP authorities have stated 

that it is possible to reuse the effluent from dying section of 

textiles into the printing section for blanket and screen washing, 

colored drums washing etc. up to 70% and some units have 

implemented this system. This system be replicated for all other 

units as well, as it will reduce the quantity of waste water 

generation and subsequently the load on CETP (SIEL). 

(Action:  All D&P units in consultation with GPCB, SIEL). 

14. SIEL, GECL and Colortex shall strictly maintain the inlet 

norms fixed by GPCB for efficient running of the CETP/ETP and 

ensure that the quality of effluent after treatment from their 

CETP’s/ETP is always as per the tolerance limit prescribed by 

GPCB. Both CETP’s shall immediately get the approval from all 

enforcing agencies for upgradation of  

(Action: SIEL, GECL and Colortex CETP). 

15. SIEL, GECL and Colortex shall install online  PH and TOC 

meter with SCADA system at the out let of their CETP/ETP for 

ensuring the quality of treated waste water as per GPCB norms 

and this shall be connected to GPCB server at RO Surat and HO 

Gandhinagar for online monitoring and subsequent corrective 

actions by GPCB. 

(Action: SIEL, GECL Colortex ETP and GPCB). 



 

17 
(J) Appln.No.50/2015 

 

16. SIEL, GECL shall ask all his member units to provide 

magnetic flow meters with recorder, to record the quantity to 

effluent reused and discharged by units in to CETP shall be 

monitored through GPRS and SCADA system at CETP. 

(Action: SIEL, GECL and Colortex). 

17. The units are required to provide within their industrial 

premises, sludge collection, storage and disposal system in 

accordance with the provision of H.W. (MHTM) Rules-2008 and 

subsequent amendment thereafter. Thus sludge from the 

individual industries be collected by SIEL and GECL both from their 

respective members and strictly handled as per the provisions of 

HWMH Rules-(2008) and subsequent amendment thereafter and 

sent to a TSDF site having valid CC&A of GPCB. 

(Action: all units in GIDC Sachin, CETP’s). 

18. The over flow if any from the septic tank/soak pit system of 

the units shall be diverted to the U/G drainage system of SIEL. 

(Action: all units in GIDC Sachin). 

19. RO and VO Surat region, shall keep a close watch on all ZLD 

units who are not supposed to dispose of their waste water. 

(Action: GPCB) 

20. GECL may also consider to provide an underground 

drainage system for collection of the waste water from all their 

member units to CETP and until then, CETP shall use GPS, manifest 

as well as SCADA system with links to GPCB and CETP for its 

collection system of receiving effluent through tankers to ensure 

that there is no unauthorized disposal. 

(Action: GECL, GPCB). 

21. All the CETP’s shall be strictly operated and maintained as 

per the guidelines developed by CPCB for management, operation 

and maintenance of CETP’s. 

(Action: SIEL, GECL). 

22. All CETP’s shall carry our performance evaluation of their 

CETPs from a recognized institute like IIT/NEERI etc. and submit 

the reports to GPCB for suitable actions. GPCB may issue time 

specific directions to CETPs if any in the matter. 



 

18 
(J) Appln.No.50/2015 

 

(Action: SIEL, GECL and Colortex CETP and GPCB). 

23.  All other industries like digital printing, water jet dying, 

embroidery, plastic and some engineering units must provide 

adequate financial support and contribute for provision of a sound 

system for collection, treatment and safe disposal of sewage and 

trade waste from their units. 

(All concerned units as stated above) 

24. All units in GIDC Sachin shall handle their waste as per the 

Hazardous Waste (Management Handling and Trans boundary 

Movement)-Rules 2008 and subsequent amendments in this Rule 

thereafter. 

(Action: All Units) 

25. The permission given to the units for observing ZLD for their 

trade waste may be reviewed by GPCB, instead these units be 

directed to treat their trade waste and sewage as per CETP inlet 

norms and then discharge in to CETP: GECL for further treatment. 

This will minimize the possibility of unauthorized waste water 

disposal in this area.  

(Action: All units having ZLD facility, GPCB). 

26. All individual industries (D&P and chemical units) shall 

strengthen their primary effluent treatment system so as to meet 

CETP inlet norms prescribed in the EC dtd 22nd July 2013 by SEIAA ( 

for the subsequent amendments made by GPCB in this regard) to 

CETP. 

(Action: All units and CETP). 

27. GIDC, SIEL, GECL and all other units in the estate shall go for 

massive plantation at all possible places. 

(Action: All units and CETPs). 

28. GIDC, through a separate STP/CETP shall arrange for 

collection, treatment and scientific disposal of sewage and trade 

effluent from all the units (others than D&P and chemical 

industries) i.e. digital printing, water jet dying, yarn dying, 

embroidery, plastic and some engineering units in this estate who 

generate trade and sewage and thus may discharge this effluent 

in the GIDC drain causing pollution. 



 

19 
(J) Appln.No.50/2015 

 

(Action: GIDC in consultation with GPCB, concerned individual 

industries). 

29. Till the above arrangement is done, SIEL and GECL shall 

immediately explore in consultation with GPCB, to accommodate 

sewage generated from their member units for treatment in to 

CETP because the mails dtd 16/12/16 from both CETP’s indicate 

that there is spare capacity available for this purpose for 

treatment of sewage in to their CETP’s and as this will stop the 

unauthorized disposal of sewage on the surface and in to open 

drainage and will further help CETP’s to achieve the quality of 

treated effluent from CETP’s as per GPCB norms. 

(Action: SIEL and GECL in consultation with GIDC and GPCB) 

30. A health care until shall be established in the estate for 

regular health checkup and treatment of all workers and 

employers of the units in GIDC Sachin. 

(Action: SIEL and GECL and GIDC). 

31. All concerned i.e. all CETP’, GIDC and individual industries 

are required to be regularly exposed to awareness, capacity 

building and training programs in the field of environmental 

pollution control to ensure better compliance for all the 

environmental pollution control laws and overall improvement in 

the environment. 

(Action: All individual industries, SIEL, GECL and Colortex CETP, 

GIDC and GPCB). 

32. It is gathered that SIEL, GECL and Colortex have set up a 

company i.e. Gabheni Eco Channel Private Limited to lay a pipeline 

for conveyance of the discharge of treated effluent of GIDC Sachin 

at Unn Khadi and proposal for laying a new pipeline from GIDC 

Sachin to Unn Khadi is submitted to GIDC Gandhinagar on 2nd July 

2015 for consideration. Hon’ble NGT may issuer directions to GIDC 

and all other concerned department of the government to clear 

this proposal at the earliest after considering all issues related to 

environmental impacts and mitigation measures.  

(Action: GIDC and other related govt. departments). 

33. GPCB shall grant CTE/CC&A to the concerned units in GIDC 

Sachin only after ensuring its membership at respective CETPs. 



 

20 
(J) Appln.No.50/2015 

 

(Action: GPCB). 

34. All industries, CETP operations in GIDC Sachin shall arrange 

for collection/segregation and safe disposal of municipal solid 

waste generated in their premises as per the provision of MSW 

Rules-2000 and its subsequent amendment thereafter. 

(Action: All units and CETPs). 

35. The sludge generated from CETPs and individual industries 

may be used after preprocessing for co-processing in 

Cement/Steel/Power Plants. It shall be explored to use this sludge 

as one of the raw material for manufacturing building materials. 

(Action: All units and CETPs). 

36. Finally it imperative for the industries, CETP operators and 

all others concerned in this matter to; 

a) Raise their moral and commitment towards superior 

compliance for all environmental regulations, 

b)  Stay disciplined and avoid NIMBY (Not in My Back Yard) 

attitude, 

c)  Follow the system and NOT A ONE PERSONS POLICY, 

Because we all; as citizens of India, are duty bound to provide our 

future generations a “pollution free environment.” 

Note: 

The above recommendations do not include 

directions/conditions imposed through EC, CTE and CC&A or by 

any other means to individual industries and CETPs from time to 

time for environmental pollution and control by enforcing 

agencies. Needless to say these conditions/directions are required 

to be executed by them in Toto.  

 
14.    A careful reading of the observations of the Court 

Commissioner reveals that : 

(a)  In all 62 Dyeing and Printing units are internally 

connected to the underground drainage system of 

SIEL for disposal and further treatment in CETP. 



 

21 
(J) Appln.No.50/2015 

 

(b)  Flow of coloured water was observed in storm water 

drain of GIDC-Sachin during the visit from 1st 

February to 3rd February 2016 and the 

characteristic of the waste water is acidic in nature. 

(c)    The following Industrial Units were found 

discharging waste water outside their industrial 

premises in the storm water drain of GIDC-Sachin.  

1) M/s. Sidhanta Creations Pvt. Ltd. at plot No. 263 
to 266, GIDC Sachin. 

2) M/s. Sunrise D & P. Pvt. Ltd., plot No. 2412 to 
2413 GIDC Sachin.  

3) M/s. Prafull Industries Pvt. Ltd., plot No. 507,   
GIDC, Sachin. 

4) M/s. Kirtida Silk Mills, Pot No.435, GIDC Sachin.  

 

(d)  In addition to Dyeing/Printing (textile) and 

Chemical units, there are other industries within 

the GIDC-Sachin area involved in yarn, dyeing, 

digital printing, water jet dyeing, embroidery, power 

loom etc., not connected to any CETP pipeline, 

which are also likely to discharge waste water into 

the GIDC storm water drain.   

(e)  The quality of treated effluent from outlet of SIEL-

CETP and GECL-CETP does not meet the pollution 

norms as stipulated by GPCB etc. 

 
15.     On 29th August 2017, the Regional Officer, 

Pollution Control Board placed before us the result of 

analysis of samples collected on eight (8) different dates 

during January to July 2017 from inlet and outlets waste 

water of “CETP-SIEL and GECL-CETP  In case of SIEL-

CETP the average COD value of outlet waste water was 



 

22 
(J) Appln.No.50/2015 

 

223.75 mg. per ltr. with a variation of 196 to 269 mg. per 

ltr. against a permissible value of 250 mg. per ltr.   

However, the average BOD was 36.12 with a variation 

from 40 to 54 mg. per ltr. against the permissible limit of 

30 mg. per ltr.  In case of GECL-CETP the COD average 

value was 221 mg. per ltr. (156-266 mg. per ltr.) and BOD 

was 30.86 (29-35 mg. per ltr.).  Thus, although there has 

been significant improvement in the performance of 

CETPs compared to last five years, it requires further 

improvement to arrest any sudden increase in BOD/COD, 

may be due to shock load,  through appropriate dilution 

of inlet waste water.  

16.    In order to address and resolve the issues 

related to unauthorised disposal of effluent in GIDC- 

Sachin and prevent pollution in Unn Khadi, the Court 

Commissioner has made 33 recommendations/ 

suggestions to which respective parties have agreed to 

implement. 

17.     After hearing the parties and going through 

the pleadings as well as the report of the Court 

Commissioner, we are of the considered view that : 

(a) as the Industrial units, which are Members of the 

CETP and connected to the underground pipeline 

systems, direct their waste water to CETPs, the 



 

23 
(J) Appln.No.50/2015 

 

contamination of surface water, ground water and soil 

in the locality are due to other industrial units 

operating in GIDC-Sachin area which were/are not 

connected to any underground pipeline system.   

(b)  SIEL-CETP was non-compliant during the last five 

years due to the poor functioning of their CETPs 

thereby contributing to pollution in Unn Khadi area.   

(c)  the State Pollution Control Board has so far failed 

in discharging their statutory duties in regularly 

monitoring the activities of those industries in GIDC-

Sachin area which are not connected with the CETPs 

and take action against the non-compliant units until 

the intervention by the Tribunal.  

(d)  the recommendations of the Court Commissioner 

are required to be implemented by the respective 

parties in order to ensure a contamination free and 

pollution-free environment in the locality for the 

present as well as future generation.   

18.       Establishment of CETP is a scheme introduced by 

the Government of India in 1991 in organised industrial 

areas to ensure industrial growth in an environmentally 

compatible manner.  Usually SSI units find it difficult to 

have its own full-fledged Effluent Treatment Plant due to 

financial non-viability and low technical expertise.   Initially 



 

24 
(J) Appln.No.50/2015 

 

the scheme was meant to collect waste water from SSI Units 

for treatment whose plant and machinery are valued at less 

than 5 crores generating trade effluents of less than 25 

KL/day.  Subsequently, the scheme allowed SSI unit 

generating more than 25 KL/day and also, the medium and 

large scale units, subject to their meeting individual 

treatment standards.  Therefore, closure of CETP is not a 

solution to abate the pollution, rather a strict vigilance and 

enforcement of regulation by the GPCB leading to improved 

performance by CETP and other industries will ensure 

compliance to pollution norms by such units.  CETPs in 

Gujarat have undergone several improvements since 

intervention of Hon’ble High Court in the matter of 

“Pravinbhai Jajbhai Patel Vrs. Mr. S.N. Shelat and Ors. 

in Spl. Civil Application No. 770 of 1995 and its 

subsequent directions.  The Hon’ble High Court had also 

directed that all the waste water generating Units in the 

industrial area, where CETP is located, become member of 

CETP and discharge their effluent after necessary treatment 

to Common Pipeline for treatment in CETP.  Hon’ble 

Gujarat High Court, in the matter of “Vapi Industrial 

Association Vrs. State of Gujarat, in Civil Application 

No.7780 of 1996, in Spl. Civil application No. 6926 of 

1994 directed the Units at Vapi which did not have 



 

25 
(J) Appln.No.50/2015 

 

secondary treatment plant and were not members of CETP 

to close down by 13th March, 1997. 

19.     In order to ensure that industries operating in GIDC-

Sachin area including the CETPs become compliant to 

pollution norms and thereby cause less harm to the 

environment, we invoke the principles of Sustainable 

Development, Polluters pay and the precautionary 

principles as mandated under Section 20 of the National 

Green Tribunal Act, 2010 and issue the following directions:  

1) The Respondent No.4-SIEL-CETP, which was 

non-compliant for last 5 (five) years thereby 

discharging outlet waste water containing 

pollutants beyond the permissible limits in the 

environment and thus contributing to the 

contamination of Unn Khadi environment, shall 

pay an environmental compensation of 

Rs.20,00,000/- (Rs. Twenty lakhs) to be 

deposited with the State Pollution Control Board 

within two (2) months and the amount will be 

spent for restoration and restitution of the 

environment of the locality.   

2. The GPCB shall initiate an appropriate action 

against the following four (4) industries, viz : 

1) M/s. Sidhanta Creations Pvt. Ltd.  



 

26 
(J) Appln.No.50/2015 

 

2) M/s. Sunrise D & P. Pvt. Ltd.,  

3) M/s. Prafull Industries Pvt. Ltd.,  

4) M/s. Kirtida Silk Mills.  

found by the Court Commissioner discharging 

their waste water to open storm water drain, in 

accordance with law and action taken report be 

filed in the Registry of National Green Tribunal by 

the Pollution Control Board within three (3) 

months. 

3. State Pollution Control Board shall initiate an 

appropriate action against the 34 industrial units 

identified by the Board in GIDC-Sachin area 

violating the disposal norms, in accordance with 

Law and shall ensure that no such industries are 

allowed to discharge their waste water to open 

drain or surface water or land not confirming to 

the disposal standard.   

4. State Pollution Control Board is directed to take 

an appropriate action against all other Industrial 

Units in GIDC-Sachin, which do not have their 

secondary treatment plants and discharging their 

effluents containing pollutants beyond the 

prescribed unit, and are not members of the 

CEPTs, in order to compel them to apply to GIDC 

and/or CETP, as the case may be, for 

Membership of the existing  



 

27 
(J) Appln.No.50/2015 

 

CETPs and get connected to such CETPs upon 

their Membership through underground pipeline. 

In case, it is not technically feasible to get the 

membership of the existing CETPs, the Pollution 

Control Board shall ensure that such industries 

establish their secondary treatment plants or get 

connected to new CETPs to be established for 

group/s of such industries in GIDC-Sachin 

within six months so as to ensure that no 

untreated effluent is discharged to the 

environment containing of pollutants in excess of 

the prescribed disposal standards.  GIDC-Sachin 

is directed to co-operate GPCB in that regard.  

GIDC-Sachin and State Pollution Control Board 

shall file compliance report in the Registry before 

15th March, 2018.     

5. In order to implement the recommendations of 

the Court Commissioner, we hereby constitute a 

Committee consisting of Member Secretary, State 

Pollution Control Board as Chairperson of the 

Committee, Sr. Environmental Engineer of 

Pollution Control Board as Member Convenor,  

Executive Chief Officer (Environment) of GIDC, 

one representative of the industries connected to 

CETPs to be nominated by Head of SEIL who 



 

28 
(J) Appln.No.50/2015 

 

shall meet once in every two months, prepare 

action plan and monitor the implementation of 

the recommendations.  The Pollution Control 

Board shall file a report in the Registry of 

National Green Tribunal to the extent of 

compliance.  In any case, it is the responsibility 

of the State Pollution Control Board to ensure 

implementation of the recommendations within a 

period of one year and file compliance report in 

the Registry before 30th September 2018.  

20.     Litigation costs of Rs.50,000/- (Rs. Fifty thousand) 

shall be paid to the Applicant by the State Pollution 

Control Board within three (3) months from the amount 

of environmental compensation imposed as aforesaid.  

21. With the above directions, the Original 

Application is partly allowed and disposed of alongwith 

M.A. No.192/2015.  

 

 
           ….…………….………………., JM 
           (Justice U.D. Salvi) 
 
 

 
..….…….……………………., EM 

               (Prof (Dr.) P.C. Mishra) 
 
 
Date :  6th  September, 2017 
ajp 


